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SUMMARY OF PRODUCT CHARACTERISTICS
1. NAME OF THE MEDICINAL PRODUCT

Volibris 5 mg film-coated tablets
Volibris 10 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Volibris 5 mg film-coated tablets
Each tablet contains 5 mg of ambrisentan.

Volibris 10 mg film-coated tablets
Each tablet contains 10 mg of ambrisentan.

Excipient(s) with known effect:

Volibris 5 mg film-coated tablets
Each tablet contains approximately 95 mg of lactose (as monohydrate), approximately 0.25 mg of
lecithin (soya) (E322) and approximately 0.11 mg of Allura red AC Aluminium Lake (E129).

Volibris 10 mg film-coated tablets
Each tablet contains approximately 90 mg of lactose (as monohydrate), approximately 0.25 mg of

lecithin (soya) (E322) and approximately 0.45 mg of Allura red AC Aluminium Lake (E129).

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablet (tablet).
Volibris 5 mg film-coated tablets

Pale-pink, square, convex, film-coated tablet with “GS” debossed on one side and “K2C” on the other
side.

Volibris 10 mg film-coated tablets :
Deep-pink, oval, convex, film-coated tablet with “GS” debossed on one side and “KE3’ :
side. oy

4. CLINICAL PARTICULARS
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4.1 Therapeutic indications

Volibris is indicated for treatment of pulmonary arterial hypertension (PAH) in adult patients of
WHO Functional Class (FC) II to III, including use in combination treatment (see section 5.1).
Efficacy has been shown in idiopathic PAH (IPAH) and in PAH associated with connective tissue
disease.

4.2  Posology and method of administration

Treatment must be initiated by a physician experienced in the treatment of PAH.

Posology

Ambrisentan monotherapy
Volibris is to be taken orally to begin at a dose of 5 mg once daily and may be increased to 10 mg
daily depending upon clinical response and tolerability.

Ambrisentan in combination with tadalafil
When used in combination with tadalafil, Volibris should be titrated to 10 mg once daily.

In the AMBITION study, patients received 5 mg ambrisentan daily for the first 8 weeks before up
titrating to 10 mg, dependent on tolerability (see section 5.1). When used in combination with
tadalafil, patients were initiated with 5 mg ambrisentan and 20 mg tadalafil. Dependent on tolerability
the dose of tadalafil was increased to 40 mg after 4 weeks and the dose of ambrisentan was increased
to 10 mg after 8 weeks. More than 90% of patients achieved this. Doses could also be decreased
depending on tolerability.

Limited data suggest that the abrupt discontinuation of ambrisentan is not associated with rebound
worsening of PAH.

When co-administered with cyclosporine A, the dose of ambrisentan should be limited to 5 mg once
daily and the patient should be carefully monitored (see sections 4.5 and 5.2).

Special populations

Elderly patients

No dose adjustment is required in patients over the age of 65 (see section 5.2).

Patients with renal impairment

No dose adjustment is required in patients with renal impairment (see section 5.2). There is limited
experience with ambrisentan in individuals with severe renal impairment (creatinine clearance

<30 ml/min); therapy should be initiated cautiously in this subgroup and particular care taken if the
dose is increased to 10 mg ambrisentan.

Patients with hepatic impairment

Ambrisentan has not been studied in individuals with hepatic impairment (with or without cirrhosis).
Since the main routes of metabolism of ambrisentan are glucuronidation and oxidation with
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Paediatric population

The safety and efficacy of ambrisentan in children and adolescents aged below 18 years has not been
established. No clinical data are available (see section 5.3 regarding data available in juvenile
animals).

Method of administration

It is recommended that the tablet is swallowed whole and it can be taken with or without food. It is
recommended that the tablet should not be split, crushed or chewed.

4.3 Contraindications

Hypersensitivity to the active substance, to soya, or to any of the excipients listed in section 6.1.
Pregnancy (see section 4.6).

Women of child-bearing potential who are not using reliable contraception (see sections 4.4 and 4.6).
Breast-feeding (see section 4.6).

Severe hepatic impairment (with or without cirrhosis) (see section 4.2).

Baseline values of hepatic aminotransferases (aspartate aminotransferases (AST) and/or alanine
aminotransferases (ALT))>3xULN (see sections 4.2 and 4.4).

Idiopathic pulmonary fibrosis (IPF), with or without secondary pulmonary hypertension (see section
5.1).

4.4  Special warnings and precautions for use

Ambrisentan has not been studied in a sufficient number of patients to establish the benefit/risk
balance in WHO functional class I PAH.

The efficacy of ambrisentan as monotherapy has not been established in patients with WHO
functional class IV PAH. Therapy that is recommended at the severe stage of the disease (e.g.
epoprostenol) should be considered if the clinical condition deteriorates.

Liver function

Liver function abnormalities have been associated with PAH. Cases consistent with autoimmune
hepatitis, including possible exacerbation of underlying autoimmune hepatitis, hepatic injury and
hepatic enzyme elevations potentially related to therapy have been observed with ambrisentan (see
sections 4.8 and 5.1). Therefore hepatic aminotransferases (ALT and AST) should be evaluated prior
to initiation of ambrisentan and treatment should not be initiated in patients with baseline values of
ALT and/or AST >3xULN (see section 4.3).

Patients should be monitored for signs of hepatic injury and monthly monitoring of ALT and AST is
recommended. If patients develop sustained, unexplained, clinically significant ALT and/or AST
elevation, or if ALT and/or AST elevation is accompanied by signs or symptoms of hepatic injury

(e.g. jaundice), ambrisentan therapy should be discontinued. /-\
R }ZL‘J. I

RGN 0 am DRGSR

ARSI

OAPKACHIOTIRAR
YAPAIHA®

L

In patients without clinical symptoms of hepatic injury or of jaundice, re-in
may be considered following resolution of hepatic enzyme abnormalities. }
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Haemoglobin concentration

Reductions in haemoglobin concentrations and haematocrit have been associated with endothelin
receptor antagonists (ERAs) including ambrisentan. Most of these decreases were detected during the
first 4 weeks of treatment and haemoglobin generally stabilised thereafter. Mean decreases from
baseline (ranging from 0.9 to 1.2 g/dL) in hemoglobin concentrations persisted for up to 4 years of
treatment with ambrisentan in the long-term open-label extension of the pivotal Phase 3 clinical
studies. In the post-marketing period, cases of anaemia requiring blood cell transfusion have been
reported (see section 4.8).

Initiation of ambrisentan is not recommended for patients with clinically significant anaemia. It is
recommended that haemoglobin and/or haematocrit levels are measured during treatment with
ambrisentan, for example at 1 month, 3 months and periodically thereafter in line with clinical
practice. If a clinically significant decrease in haemoglobin or haematocrit is observed, and other
causes have been excluded, dose reduction or discontinuation of treatment should be considered. The
incidence of anaemia was increased when ambrisentan was dosed in combination with tadalafil (15%
adverse event frequency), compared to the incidence of anaemia when ambrisentan and tadalafil were
given as monotherapy (7% and 11%, respectively).

Fluid retention

Peripheral oedema has been observed with ERAs including ambrisentan. Most cases of peripheral
oedema in clinical studies with ambrisentan were mild to moderate in severity, although it may occur
with greater frequency and severity in patients >65 years. Peripheral oedema was reported more
frequently with 10 mg ambrisentan in short-term clinical studies (see section 4.8).

Post-marketing reports of fluid retention occurring within weeks after starting ambrisentan have been
received and, in some cases, have required intervention with a diuretic or hospitalisation for fluid
management or decompensated heart failure. If patients have pre-existing fluid overload, this should
be managed as clinically appropriate prior to starting ambrisentan.

If clinically significant fluid retention develops during therapy with ambrisentan, with or without
associated weight gain, further evaluation should be undertaken to determine the cause, such as
ambrisentan or underlying heart failure, and the possible need for specific treatment or
discontinuation of ambrisentan therapy. The incidence of peripheral oedema was increased when
ambrisentan was dosed in combination with tadalafil (45% adverse event frequency), compared to the
incidence of peripheral oedema when ambrisentan and tadalafil were given as monotherapy (38% and
28%, respectively). The occurrence of peripheral oedema was highest within the first month of
treatment initiation.

Women of child-bearing potential

Volibris treatment must not be initiated in women of child-bearing potential unless the result of a pre-
treatment pregnancy test is negative and reliable contraception is practiced. If there is any doubt on
what contraceptive advice should be given to the individual patient, consultation with a gynaecologist
should be considered. Monthly pregnancy tests during treatment with ambrisentan are recommended
(see sections 4.3 and 4.6).

Pulmonary veno-occlusive disease

Cases of pulmonary oedema have been reported with vasodilating medicinal pro
when used in patients with pulmonary veno-occlusive disease. Consequently, ifZfA
acute pulmonary oedema when treated with ambrisentan, the possibility of pu
disease should be considered. .
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Concomitant use with other medicinal products

Patients on ambrisentan therapy should be closely monitored when starting treatment with rifampicin
(see sections 4.5 and 5.2).

Excipients

Volibris tablets contain lactose. Patients with rare hereditary problems of galactose intolerance, the
Lapp lactase deficiency or glucose-galactose malabsorption should not take this medicine.

Volibris tablets contain the azo colouring agent Allura red AC Aluminium Lake (E129), which can
cause allergic reactions.

Volibris tablets contain lecithin derived from soya. If a patient is hypersensitive to soya, ambrisentan
must not be used (see section 4.3).

Volibris tablets contain less than 1 mmol sodium (23 mg), which is essentially ‘sodium-free’.
4.5 Interaction with other medicinal products and other forms of interaction

Ambrisentan does not inhibit or induce phase I or II drug metabolising enzymes at clinically relevant
concentrations in in vifro and in vivo non-clinical studies, suggesting a low potential for ambrisentan
to alter the profile of medicinal products metabolised by these pathways.

The potential for ambrisentan to induce CYP3A4 activity was explored in healthy volunteers with
results suggesting a lack of inductive effect of ambrisentan on the CYP3A4 isoenzyme.

Cyclosporine A

Steady-state co-administration of ambrisentan and cyclosporine A resulted in a 2-fold increase in
ambrisentan exposure in healthy volunteers. This may be due to the inhibition by cyclosporine A of
transporters and metabolic enzymes involved in the pharmacokinetics of ambrisentan. Therefore the
dose of ambrisentan should be limited to 5 mg once daily when co-administered with cyclosporine A
(see section 4.2). Multiple doses of ambrisentan had no effect on cyclosporine A exposure, and no
dose adjustment of cyclosporine A is warranted.

Rifampicin

Co-administration of rifampicin (an inhibitor of Organic Anion Transporting Polypeptide [OATP], a
strong inducer of CYP3A and 2C19, and inducer of P-gp and uridine-diphospho-
glucuronosyltransferases [UGTs]) was associated with a transient (approximately 2-fold) increase in
ambrisentan exposure following initial doses in healthy volunteers. However, by day 8, steady state
administration of rifampicin had no clinically relevant effect on ambrisentan exposure. Patients on
ambrisentan therapy should be closely monitored when starting treatment with rifampicin (see
sections 4.4 and 5.2).

Phosphodiesterase inhibitors

Co-administration of ambrisentan with a phosphodiesterase inhibitor, either sildenafil or tadalafil
(both substrates of CYP3A4) in healthy volunteers did not significantly affect the pharmacokinetics of
the phosphodiesterase inhibitor or ambrisentan (see section 5.2).

Other targeted PAH treatments
The efficacy and safety of ambrisentan when co-administered with other treatments for PAH (e.g.
prostanoids and soluble guanylate cyclase stimulators) has not been specifically studied in controlled
clinical trials in PAH patients (see section 5.1). No specific drug-drug interactions RTINS
guanylate cyclase stimulators or prostanoids are anticipated based on the known 2
data (see section 5.2). However, no specific drug-drug interactions studies have#iges
these drugs. Therefore, caution is recommended in the case of co-administratio

5



006080

Oral contraceptives

In a clinical study in healthy volunteers, steady-state dosing with ambrisentan 10 mg once daily did
not significantly affect the single-dose pharmacokinetics of the ethinyl estradiol and norethindrone
components of a combined oral contraceptive (see section 5.2). Based on this pharmacokinetic study,
ambrisentan would not be expected to significantly affect exposure to oestrogen- or progestogen-
based contraceptives.

Warfarin

Ambrisentan had no effects on the steady-state pharmacokinetics and anti-coagulant activity of
warfarin in a healthy volunteer study (see section 5.2). Warfarin also had no clinically significant
effects on the pharmacokinetics of ambrisentan. In addition, in patients, ambrisentan had no overall
effect on the weekly warfarin-type anticoagulant dose, prothrombin time (PT) and international
normalised ratio (INR).

Ketoconazole
Steady-state administration of ketoconazole (a strong inhibitor of CYP3A4) did not result in a
clinically significant increase in exposure to ambrisentan (see section 5.2).

Effect of ambrisentan on xenobiotic transporters

In vitro, ambrisentan has no inhibitory effect on human transporters at clinically relevant
concentrations, including the P-glycoprotein (Pgp), breast cancer resistance protein (BCRP), multi-
drug resistance related protein 2 (MRP2), bile salt export pump (BSEP), organic anion transporting
polypeptides (OATP1B1 and OATP1B3) and the sodium-dependent taurocholate co-transporting
polypeptide (NTCP).

Ambrisentan is a substrate for Pgp-mediated efflux.

In vitro studies in rat hepatocytes also showed that ambrisentan did not induce Pgp, BSEP or MRP2
protein expression.

Steady-state administration of ambrisentan in healthy volunteers had no clinically relevant effects on
the single-dose pharmacokinetics of digoxin, a substrate for Pgp (see section 5.2).

4.6  Fertility, pregnancy and lactation

Women of childbearing potential

Ambrisentan treatment must not be initiated in women of child-bearing potential unless the result of a
pre-treatment pregnancy test is negative and reliable contraception is practiced. Monthly pregnancy
tests during treatment with ambrisentan are recommended.

Pregnancy

Ambrisentan is contraindicated in pregnancy (see section 4.3). Animal studies have shown that
ambrisentan is teratogenic. There is no experience in humans.

Women receiving ambrisentan must be advised of the risk of foetal harm and alternative therapy
initiated if pregnancy occurs (see sections 4.3, 4.4 and 5.3).

Breast-feeding

It is not known whether ambrisentan is excreted in human breast milk. The excrpt

in milk has not been studied in animals. Therefore breast-feeding is contraind#
ambrisentan (see section 4.3). 5‘ -7
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Male fertility

The development of testicular tubular atrophy in male animals has been linked to the chronic
administration of ERAs, including ambrisentan (see section 5.3). Although no clear evidence of a
detrimental effect of ambrisentan long-term exposure on sperm count was found in ARIES-E study,
chronic administration of ambrisentan was associated with changes in markers of spermatogenesis. A
decrease in plasma inhibin-B concentration and an increase in plasma FSH concentration were
observed. The effect on male human fertility is not known but a deterioration of spermatogenesis
cannot be excluded. Chronic administration of ambrisentan was not associated with a change in
plasma testosterone in clinical studies.

4.7  Effects on ability to drive and use machines

Ambrisentan has minor or moderate influence on the ability to drive and use machines. The clinical
status of the patient and the adverse reaction profile of ambrisentan (such as hypotension, dizziness,
asthenia, fatigue) should be borne in mind when considering the patient's ability to perform tasks that
require judgement, motor or cognitive skills (see section 4.8). Patients should be aware of how they
might be affected by ambrisentan before driving or using machines.

4.8 Undesirable effects

Summary of the safety profile

The safety of ambrisentan has been evaluated as monotherapy and/or in combination in clinical trials
of more than 1200 patients with PAH (see section 5.1). Adverse reactions identified from 12 week
placebo controlled clinical trial data are included below by system organ class and frequency.
Information from longer term non-placebo controlled studies (ARIES-E and AMBITION
(combination with tadalafil)) is also included below. No previously unknown adverse reactions were
identified with long-term treatment or for ambrisentan in combination with tadalafil. With longer
observation in uncontrolled studies (mean observation of 79 weeks), the safety profile was similar to
that observed in the short term studies. Routine pharmacovigilance data are also presented.

Peripheral oedema, fluid retention and headache (including sinus headache, migraine) were the most
common adverse reactions observed with ambrisentan. The higher dose (10 mg) was associated with a
higher incidence of these adverse reactions, and peripheral oedema tended to be more severe in
patients >65 years in short-term clinical studies (see section 4.4).

Tabulated list of adverse reactions

Frequencies are defined as: very common (> 1/10); common (> 1/100 to <1/10); uncommon (>1/1,000
to <1/100); rare (=1/10,000 to <1/1,000); very rare (<1/10,000) and not known (cannot be estimated
from available data). For dose-related adverse reactions the frequency category reflects the higher
dose of ambrisentan. Frequency categories do not account for other factors including varying study
duration, pre-existing conditions and baseline patient characteristics. Adverse reaction frequency
categories assigned based on clinical trial experience may not reflect the frequency of adverse events
occurring during normal clinical practice. Within each frequency grouping, adverse reactions are
presented in order of decreasing seriousness.
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Ambrisentan

(ARIES-C and post
marketing)

Ambrisentan

(AMBITION and
ARIES-E)

Combination with
tadalafil

(AMBITION)

Blood and lymphatic system disorders

angioedema, rash, pruritus)

Anaemia (decreased haemoglobin, |Common' Very common Very common
decreased haematocrit)

Immune system disorders

Hypersensitivity reactions (e.g. Uncommon Common Common

Nervous system disorders

Headache (including sinus
headache, migraine)

Very common?

Very common

Very common

congestion, sinusitis,
nasopharyngitis, rhinitis

Dizziness Common’® Very common Very common
Eye disorders

Blurred vision, visual impairment  |Not known* Common Common

Ear and labyrinth disorders

Tinnitus NR NR Common
Sudden hearing loss NR NR Uncommon
Cardiac disorders

Cardiac failure Common’ Common Common
Palpitation Common Very common Very common
Vascular disorders

Hypotension Common® Common Common
Flushing Common Common Very common
Syncope Uncommon® Common Common
Respiratory, thoracic and mediastinal disorders

Epistaxis Common® Common Common
Dyspnoea Commaon®$ Very common Very comman
Upper respiratory (e.g. nasal, sinus) |Common’ L

Biaalny
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General disorders and administration site conditions

Peripheral oedema, fluid retention |Very common Very common Very common
Chest pain/discomfort Common Common Very common
Asthenia Common’® Common Common

Fatigue Common® Very common Very common

NR — not reported

! See section *Description of selected adverse reactions’.

? The frequency of headache appeared higher with 10 mg ambrisentan.
? Data derived from routine pharmacovigilance surveillance and frequencies based on placebo-

controlled clinical trial experience.
“ Data derived from routine pharmacovigilance surveillance

> Most of the reported cases of cardiac failure were associated with fluid retention. Data derived from
routine pharmacovigilance surveillance, frequencies based on statistical modelling of placebo-

controlled clinical trial data.

6 Cases of worsening dyspnoea of unclear aetiology have been reported shortly after sta};tjgg.

ambrisentan therapy.
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Nasopharyngitis Very common Very common
Sinusitis, rhinitis Common Common
Nasal congestion Very common Very common
Gastrointestinal disorders
Nausea, vomiting, diarrhoea Common®
Nausea Very common Very common
Vomiting Common Very common
Diarrhoea Very common Very common
Abdominal pain Common Common Common
Constipation Common Common Common
Hepatobiliary disorders
Hepatic injury (see section 4.4) Uncommon®® NR NR
Autoimmune hepatitis (see section |Uncommon®* NR NR
4.4)
Hepatic transaminases increased Common’ NR NR
Skin and subcutaneous tissue disorders
Rash NR Common’ Common’

’ The incidence of nasal congestion was dose related during ambrisentan therapy;
8 Cases of autoimmune hepatitis, including cases of exacerbation of autoimmu
injury have been reported during ambrisentan therapy. 2




? Rash includes rash erythematous, rash generalised, rash papular and rash pruritic

Description of selected adverse reactions

Decreased haemoglobin

In the post-marketing period, cases of anaemia requiring blood cell transfusion have been reported
(see section 4.4). The frequency of decreased haemoglobin (anaemia) was higher with 10 mg
ambrisentan. Across the 12 week placebo controlled Phase 3 clinical studies, mean haemoglobin
concentrations decreased for patients in the ambrisentan groups and were detected as early as week 4
(decrease by 0.83 g/dL); mean changes from baseline appeared to stabilise over the subsequent

8 weeks. A total of 17 patients (6.5%) in the ambrisentan treatment groups had decreases in
haemoglobin of >15% from baseline and which fell below the lower limit of normal.

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare

professionals are asked to report any suspected adverse reactions via the national reporting system
listed in Appendix V.

4.9 Overdose

There is no experience in PAH patients of ambrisentan at daily doses greater than 10 mg. In healthy
volunteers, single doses of 50 and 100 mg (5 to 10 times the maximum recommended dose) were
associated with headache, flushing, dizziness, nausea and nasal congestion.

Due to the mechanism of action, an overdose of ambrisentan could potentially result in hypotension
(see section 5.3). In the case of pronounced hypotension, active cardiovascular support may be
required. No specific antidote is available.

S.  PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Anti-hypertensives, other anti-hypertensives, ATC code: C02KX02

Mechanism of action

Ambrisentan is an orally active, propanoic acid-class, ERA selective for the endothelin A (ETa)
receptor. Endothelin plays a significant role in the pathophysiology of PAH.

* Ambrisentan is a potent (Ki 0.016 nM) and highly selective ET4 antagonist (approximately
4000-fold more selective for ET as compared to ETg).

* Ambrisentan blocks the ETa receptor subtype, localized predominantly on vascular smooth
muscle cells and cardiac myocytes. This prevents endothelin-mediated activation of second
messenger systems that result in vasoconstriction and smooth muscle cell proliferation.

* The selectivity of ambrisentan for the ET over the ETg receptor is expected to retain ETp
receptor mediated production of the vasodilators nitric oxide and prostacyclin.
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Two randomised, double-blind, multi-centre, placebo controlled, Phase 3 pivotal;f :

conducted (ARIES-1 and 2). ARIES-1 included 201 patients and compared ambg
10 mg with placebo. ARIES-2 included 192 patients and compared ambrisentan A
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placebo. In both studies, ambrisentan was added to patients’ supportive/background medication,
which could have included a combination of digoxin, anticoagulants, diuretics, oxygen and
vasodilators (calcium channel blockers, ACE inhibitors). Patients enrolled had IPAH or PAH
associated with connective tissue disease (PAH-CTD). The majority of patients had WHO functional
Class II (38.4%) or Class III (55.0%) symptoms. Patients with pre-existent hepatic disease (cirrhosis
or clinically significantly elevated aminotransferases) and patients using other targeted therapy for
PAH (e.g. prostanoids) were excluded. Haemodynamic parameters were not assessed in these studies.

The primary endpoint defined for the Phase 3 studies was improvement in exercise capacity assessed
by change from baseline in 6 minute walk distance (6MWD) at 12 weeks. In both studies, treatment
with ambrisentan resulted in a significant improvement in 6MWD for each dose of ambrisentan.

The placebo-adjusted improvement in mean 6MWD at week 12 compared to baseline was 30.6 m
(95% CI: 2.9 to 58.3; p=0.008) and 59.4 m (95% CI: 29.6 to 89.3; p<0.001) for the 5 mg group, in
ARIES 1 and 2 respectively. The placebo-adjusted improvement in mean 6MWD at week 12 in
patients in the 10 mg group in ARIES-1 was 51.4 m (95% CI: 26.6 to 76.2; p <0.001).

A pre-specified combined analysis of the Phase 3 studies (ARIES-C) was conducted. The placebo-
adjusted mean improvement in 6MWD was 44.6 m (95% CI: 24.3 to 64.9; p<0.001) for the 5 mg
dose, and 52.5 m (95% CI: 28.8 to 76.2; p<0.001) for the 10 mg dose.

In ARIES-2, ambrisentan (combined dose group) significantly delayed the time to clinical worsening
of PAH compared to placebo (p<0.001), the hazard ratio demonstrated an 80% reduction (95% CI:
47% to 92%). The measure included: death, lung transplantation, hospitalisation for PAH, atrial
septostomy, addition of other PAH therapeutic agents and early escape criteria. A statistically
significant increase (3.41 + 6.96) was observed for the combined dose group in the physical
functioning scale of the SF-36 Health Survey compared with placebo (-0.20 + 8.14, p=0.005).
Treatment with ambrisentan led to a statistically significant improvement in Borg Dyspnea Index
(BDI) at week 12 (placebo-adjusted BDI of -1.1 (95% CI: -1.8 to -0.4; p=0.019; combined dose

group)).

Long term data

Patients enrolled into ARIES-1 and 2 were eligible to enter a long term open label extension study
ARIES-E (n=383). The combined mean exposure was approximately 145 + 80 weeks, and the
maximum exposure was approximately 295 weeks. The main primary endpoints of this study were the
incidence and severity of adverse events associated with long-term exposure to ambrisentan, including
serum LFTs. The safety findings observed with long-term ambrisentan exposure in this study were
generally consistent with those observed in the 12 week placebo-controlled studies.

The observed probability of survival for subjects receiving ambrisentan (combined ambrisentan dose
group) at 1, 2 and 3 years was 93%, 85% and 79% respectively.

In an open label study (AMB222), ambrisentan was studied in 36 patients to evaluate the incidence of
increased serum aminotransferase concentrations in patients who had previously discontinued other
ERA therapy due to aminotransferase abnormalities. During a mean of 53 weeks of treatment with
ambrisentan, none of the patients enrolled had a confirmed serum ALT >3xULN that required
permanent discontinuation of treatment. Fifty percent of patients had increased from 5 mg to 10 mg
ambrisentan during this time.
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Other clinical information

An improvement in haemodynamic parameters was observed in patients with PAH after 12 weeks
(n=29) in a Phase 2 study (AMB220). Treatment with ambrisentan resulted in an increase in mean
cardiac index, a decrease in mean pulmonary artery pressure, and a decrease in mean pulmonary
vascular resistance.

Decrease in systolic and diastolic blood pressures has been reported with ambrisentan therapy. In
placebo controlled clinical trials of 12 weeks duration mean reduction in systolic and diastolic blood
pressures from base line to end of treatment were 3mm Hg and 4.2 mm Hg respectively. The mean
decreases in systolic and diastolic blood pressures persisted for up to 4 years of treatment with
ambrisentan in the long term open label ARIES E study.

No clinically meaningful effects on the pharmacokinetics of ambrisentan or sildenafil were seen
during a drug-drug interaction study in healthy volunteers, and the combination was well tolerated.
The number of patients who received concomitant ambrisentan and sildenafil in ARIES-E and
AMB222 was 22 patients (5.7%) and 17 patients (47%), respectively. No additional safety concerns
were identified in these patients.

Clinical efficacy in combination with tadalafil

A multicenter, double-blind, active comparator, event-driven, Phase 3 outcome study
(AMB112565/AMBITION) was conducted to assess the efficacy of initial combination of
ambrisentan and tadalafil vs. monotherapy of either ambrisentan or tadalafil alone, in 500 treatment
naive PAH patients, randomised 2:1:1, respectively. No patients received placebo alone. The primary
analysis was combination group vs. pooled monotherapy groups. Supportive comparisons of
combination therapy group vs. the individual monotherapy groups were also made. Patients with
significant anaemia, fluid retention or rare retinal diseases were excluded according to the
investigators' criteria. Patients with ALT and AST values >2xULN at baseline were also excluded.

At baseline, 96% of patients were naive to any previous PAH-specific treatment, and the median time
from diagnosis to entry into the study was 22 days. Patients started on ambrisentan 5 mg and tadalafil
20 mg, and were titrated to 40 mg tadalafil at week 4 and 10 mg ambrisentan at week 8, unless there
were tolerability issues. The median double-blind treatment duration for combination therapy was
greater than 1.5 years.

The primary endpoint was the time to first occurrence of a clinical failure event, defined as:
- death, or
- hospitalisation for worsening PAH,
- disease progression;
- unsatisfactory long-term clinical response.

The mean age of all patients was 54 years (SD 15; range 18-75 years of age). Patients WHO FC at
baseline was II (31%) and FC III (69%). Idiopathic or heritable PAH was the most common aetiology
in the study population (56%), followed by PAH due to connective tissue disorders (37%), PAH
associated with drugs and toxins (3%), corrected simple congenital heart disease (2%), and HIV (2%).
Patients with WHO FC II and III had a mean baseline 6MWD of 353 metres.

Qutcome endpoints
Treatment with combination therapy resulted in a 50% risk reduction (hazard ratio [HR] 0.502; 95%
CI: 0.348 to 0.724; p=0.0002) of the composite clinical failure endpoint up to final assessment v151t

when compared to the pooled monotherapy group [Figure 1 and Table 1]. The treatme}w :
driven by a 63% reduction in hospitalisations on combination therapy, was established expk
sustained. Efficacy of combination therapy on the primary endpoint was consiste i
to individual monotherapy and across the subgroups of age, ethnic origin, geogra
aetiology (IPAH /hPAH and PAH-CTD). The effect was significant for both FC
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Figure 1
Time to Clinical Failure
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L : :
254 — Combination therapy ¢ HR:0.502
: ¢ 95% CI(0.348, 0.724)
== Pooled monqtherapy p=0.0002
0 - e S — .
0 24 48 72 96 120 144 168 192
Time (weeks)
Number at risk:
Combination: 283 229 18 145 106 71 36 4
Pooled monotherapy: 247 209 155 108 77 49 25 5
Table 1
Ambrisentan + Monotherapy Ambrisentan Tadalafil
Tadalafil Pooled monotherapy | monotherapy
(N=253) (N=247) (N=126) (N=121)
Time to First Clinical Failure Event (Adjudicated)
Clinical failure, no. (%) 46 (18%) 77 (31%) 43 (34) 34 (28)
0.502 0.477 0.528
Hazard ratio (95% CI)
(0.348, 0.724) (0.314, 0.723) | (0.338,0.827)
P-value, Log-rank test 0.0002 0.0004 0.0045
Component as First Clinical Failure Event (Adjudicated)
Death (all-cause) 9 (4%) 8 (3%) 2(2) 6(5)
Hospitalisation for 10 (4%) 30 (12%) 18 (14) 12 (10)
worsening PAH
Disease progression 10 (4%) 16 (6%) 12 (10) 4 (3)
Unsatisfactory long-term 17 (7%) 23 (9%) 11 (9) 12 (10)
clinical response
Time to First Hospitalisation for Worsening PAH (Adjudicated)
First hospitalisation, no. 19 (8%) 44 (18%) 2721%) .. -bA (14%0)
%) ;, e 22N
Hazard ratio (95% CI) 0.372 ¢
P-value, Log-rank test 0.0002
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Secondary endpoints
Secondary endpoints were tested:

Table 2

Secondary Endpoints Ambrisentan | Monotherapy | Difference and | p value
(change from baseline to + Tadalafil | pooled Confidence

week 24) Interval

NT-proBNP (% % difference
= 0

. -67.2 -50.4 -33.8;95% CL: | p<0.0001
reduction) 44.8. 207
% subjects achieving a Odds ratio 1.56;
satisfactory clinical 39 29 95% CI: 1.05, p=0.026
response at week 24 2.32

. . 0,
6MWD (metres, median 490 238 22.75m; 95%

change) : CT: 12.00, 33,50 | P<0-0001

Idiopathic Pulmonary Fibrosis

A study of 492 patients (ambrisentan N=329, placebo N=163) with idiopathic pulmonary fibrosis
(IPF), 11% of which had secondary pulmonary hypertension (WHO group 3), has been conducted, but
was terminated early when it was determined that the primary efficacy endpoint could not be met
(ARTEMIS-IPF study). Ninety events (27%) of IPF progression (including respiratory
hospitalisations) or death were observed in the ambrisentan group compared to 28 events (17%) in the
placebo group. Ambrisentan is therefore contraindicated for patients with IPF with or without
secondary pulmonary hypertension (see section 4.3).

5.2 Pharmacokinetic properties

Absorption

Ambrisentan is absorbed rapidly in humans. After oral administration, maximum plasma
concentrations (Cmax) of ambrisentan typically occur around 1.5 hours post-dose under both fasted and
fed conditions. Cnax and area under the plasma concentration-time curve (AUC) increase dose
proportionally over the therapeutic dose range. Steady-state is generally achieved following 4 days of
repeat dosing.

A food-effect study involving administration of ambrisentan to healthy volunteers under fasting
conditions and with a high-fat meal indicated that the Cpax was decreased 12% while the AUC
remained unchanged. This decrease in peak concentration is not clinically significant, and therefore
ambrisentan can be taken with or without food.

Distribution

on average, 98.8% and independent of concentration over the range of 0.2 — 2034
Ambrisentan is primarily bound to albumin (96.5%) and to a lesser extent to alf
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The distribution of ambrisentan into red blood cells is low, with a mean blood:plasma ratio of 0.57
and 0.61 in males and females, respectively.

Biotransformation

Ambrisentan is a non-sulphonamide (propanoic acid) ERA.

Ambrisentan is glucuronidated via several UGT isoenzymes (UGT1A9S, UGT2B7S and UGT1A3S)
to form ambrisentan glucuronide (13%). Ambrisentan also undergoes oxidative metabolism mainly by
CYP3A4 and to a lesser extent by CYP3AS and CYP2C19 to form 4-hydroxymethyl ambrisentan
(21%) which is further glucuronidated to 4-hydroxymethyl ambrisentan glucuronide (5%). The
binding affinity of 4-hydroxymethyl ambrisentan for the human endothelin receptor is 65-fold less
than ambrisentan. Therefore at concentrations observed in the plasma (approximately 4% relative to
parent ambrisentan), 4-hydroxymethyl ambrisentan is not expected to contribute to pharmacological
activity of ambrisentan.

In vitro data indicate that ambrisentan at 300 uM resulted in less than 50 % inhibition of UGT1A1,
UGT1A6, UGT1A9, UGT2B7 (up to 30%) or of cytochrome P450 enzymes 1A2, 2A6, 2B6, 2C8,
2C9, 2C19, 2D6, 2E1 and 3A4 (up to 25%). In vitro, ambrisentan has no inhibitory effect on human
transporters at clinically relevant concentrations, including Pgp, BCRP, MRP2, BSEP, OATP1BI,
OATPIB3 and NTCP. Furthermore, ambrisentan did not induce MRP2, Pgp or BSEP protein
expression in rat hepatocytes. Taken together, the iz vitro data suggest ambrisentan at clinically
relevant concentrations (plasma Cmax up to 3.2 pM) would not be expected to have an effect on
UGTI1A1, UGT1A6, UGT1A9, UGT2B7 or cytochrome P450 enzymes 1A2, 2A6, 2B6, 2C8, 2C9,
2C19, 2D6, 2E1, 3A4 or transport via BSEP, BCRP, Pgp, MRP2, OATP1B1/3, or NTCP.

The effects of steady-state ambrisentan (10 mg once daily) on the pharmacokinetics and
pharmacodynamics of a single dose of warfarin (25 mg), as measured by PT and INR, were
investigated in 20 healthy volunteers. Ambrisentan did not have any clinically relevant effects on the
pharmacokinetics or pharmacodynamics of warfarin. Similarly, co-administration with warfarin did
not affect the pharmacokinetics of ambrisentan (see section 4.5).

The effect of 7-day dosing of sildenafil (20 mg three times daily) on the pharmacokinetics of a single
dose of ambrisentan, and the effects of 7-day dosing of ambrisentan (10 mg once daily) on the
pharmacokinetics of a single dose of sildenafil were investigated in 19 healthy volunteers. With the
exception of a 13% increase in sildenafil Cpax following co-administration with ambrisentan, there
were no other changes in the pharmacokinetic parameters of sildenafil, N-desmethyl-sildenafil and
ambrisentan. This slight increase in sildenafil Crax is not considered clinically relevant (see section
4.5).

The effects of steady-state ambrisentan (10 mg once daily) on the pharmacokinetics of a single dose
of tadalafil, and the effects of steady-state tadalafil (40 mg once daily) on the pharmacokinetics of a
single dose of ambrisentan were studied in 23 healthy volunteers. Ambrisentan did not have any
clinically relevant effects on the pharmacokinetics of tadalafil. Similarly, co-administration with
tadalafil did not affect the pharmacokinetics of ambrisentan (see section 4.5).

The effects of repeat dosing of ketoconazole (400 mg once daily) on the pharmacokinetics of a single
dose of 10 mg ambrisentan were investigated in 16 healthy volunteers. Exposures of ambrisentan as
measured by AUC(o-inf) and Crax were increased by 35% and 20%, respectively. This change in
exposure is unlikely to be of any clinical relevance and therefore ambrisentan may be co-administered
with ketoconazole.

The effects of repeat dosing of cyclosporine A (100 — 150 mg twice daily) on th‘ s
pharmacokmetlcs of ambrisentan (5 mg once dally) and the effects of repeat dg
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respectively) in the presence of multiple doses of cyclosporine A. Based on these changes, the dose of
ambrisentan should be limited to 5 mg once daily when co-administered with cyclosporine A (see
section 4.2). However, multiple doses of ambrisentan had no clinically relevant effect on cyclosporine
A exposure, and no dose adjustment of cyclosporine A is warranted.

The effects of acute and repeat dosing of rifampicin (600 mg once daily) on the steady-state
pharmacokinetics of ambrisentan (10 mg once daily) were studied in healthy volunteers. Following
initial doses of rifampicin, a transient increase in ambrisentan AUC(0—) (121% and 116% after first
and second doses of rifampicin, respectively) was observed, presumably due to a rifampicin-mediated
OATP inhibition. However, there was no clinically relevant effect on ambrisentan exposure by day 8,
following administration of multiple doses of rifampicin. Patients on ambrisentan therapy should be
closely monitored when starting treatment with rifampicin (see sections 4.4 and 4.5).

The effects of repeat dosing of ambrisentan (10 mg) on the pharmacokinetics of single dose digoxin
were studied in 15 healthy volunteers. Multiple doses of ambrisentan resulted in slight increases in
digoxin AUCo..st and trough concentrations, and a 29% increase in digoxin Cmax. The increase in
digoxin exposure observed in the presence of multiple doses of ambrisentan was not considered
clinically relevant, and no dose adjustment of digoxin is warranted (see section 4.5).

The effects of 12 days dosing with ambrisentan (10 mg once daily) on the pharmacokinetics of a
single dose of oral contraceptive containing ethinyl estradiol (35 pg) and norethindrone (1 mg) were
studied in healthy female volunteers. The Cnax and AUC ) were slightly decreased for ethinyl
estradiol (8% and 4%, respectively), and slightly increased for norethindrone (13% and 14 %,
respectively). These changes in exposure to ethinyl estradiol or norethindrone were small and are
unlikely to be clinically significant (see section 4.5).

Elimination

Ambrisentan and its metabolites are eliminated primarily in the bile following hepatic and/or extra-
hepatic metabolism. Approximately 22% of the administered dose is recovered in the urine following
oral administration with 3.3% being unchanged ambrisentan. Plasma elimination half-life in humans

ranges from 13.6 to 16.5 hours.

Special populations

Based on the results of a population pharmacokinetic analysis in healthy volunteers and patients with
PAH, the pharmacokinetics of ambrisentan were not significantly influenced by gender or age (see
section 4.2).

Renal impairment

Ambrisentan does not undergo significant renal metabolism or renal clearance (excretion). In a
population pharmacokinetic analysis, creatinine clearance was found to be a statistically significant
covariate affecting the oral clearance of ambrisentan. The magnitude of the decrease in oral clearance
is modest (20-40%) in patients with moderate renal impairment and therefore is unlikely to be of any
clinical relevance. However, caution should be used in patients with severe renal impairment (see
section 4.2).

Hepatic impairment

The main routes of metabolism of ambrisentan are glucuronidation and oxidation with subsequent
elimination in the bile and therefore hepatic impairment might be expected to increasg.exposneg (Crmax
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pharmacokinetics of ambrisentan in patients with hepatic impairment (with or without cirrhosis) has

not been studied. Therefore ambrisentan should not be initiated in patients with severe hepatic

impairment or clinically significant elevated hepatic aminotransferases (>3xULN) (see sections 4.3
and 4.4).

5.3 Preclinical safety data

Due to the class primary pharmacologic effect, a large single dose of ambrisentan (i.e. an overdose)
could lower arterial pressure and have the potential for causing hypotension and symptoms related to
vasodilation.

Ambrisentan was not shown to be an inhibitor of bile acid transport or to produce overt
hepatotoxicity.

Inflammation and changes in the nasal cavity epithelium have been seen in rodents after chronic
administration at exposures below the therapeutic levels in humans. In dogs, slight inflammatory
responses were observed following chronic high dose administration of ambrisentan at exposures
greater than 20—fold that observed in patients.

Nasal bone hyperplasia of the ethmoid turbinates has been observed in the nasal cavity of rats treated
with ambrisentan, at exposure levels 3-fold the clinical AUC. Nasal bone hyperplasia has not been
observed with ambrisentan in mice or dogs. In the rat, hyperplasia of nasal turbinate bone is a
recognised response to nasal inflammation, based on experience with other compounds.

Ambrisentan was clastogenic when tested at high concentrations in mammalian cells in vitro. No
evidence for mutagenic or genotoxic effects of ambrisentan were seen in bacteria or in two in vivo
rodent studies.

There was no evidence of carcinogenic potential in 2 year oral studies in rats and mice. There was a
small increase in mammary fibroadenomas, a benign tumor, in male rats at the highest dose only.
Systemic exposure to ambrisentan in male rats at this dose (based on steady-state AUC) was 6-fold
that achieved at the 10 mg/day clinical dose.

Testicular tubular atrophy, which was occasionally associated with aspermia, was observed in oral
repeat dose toxicity and fertility studies with male rats and mice without safety margin. The testicular
changes were not fully recoverable during the off-dose periods evaluated. However no testicular
changes were observed in dog studies of up to 39 weeks duration at an exposure 35—fold that seen in
humans based on AUC. In male rats, there were no effects of ambrisentan on sperm motility at all
doses tested (up to 300 mg/kg/day). A slight (<10%) decrease in the percentage of morphologically
normal sperms was noted at 300 mg/kg/day but not at 100 mg/kg/day (>9-fold clinical exposure at

10 mg/day). The effect of ambrisentan on male human fertility is not known.

Ambrisentan has been shown to be teratogenic in rats and rabbits. Abnormalities of the lower jaw,
tongue, and/or palate were seen at all doses tested. In addition, the rat study showed an increased
incidence of interventricular septal defects, trunk vessel defects, thyroid and thymus abnormalities,
ossification of the basisphenoid bone, and the occurrence of the umbilical artery located on the left
side of the urinary bladder instead of the right side. Teratogenicity is a suspected class effect of
ERAs.

Administration of ambrisentan to female rats from late-pregnancy through lactation caused adverse
events on maternal behaviour, reduced pup survival and impairment of the reproducg,m bility of
the offspring (with observation of small testes at necropsy), at exposure 3-fold the

maximum recommended human dose.

In juvenile rats administered ambrisentan orally once daily during postnatal 4 i O} /
decrease in brain weight (3% to -8%) with no morphologic or neurobehavidya/a hosel ; 5", o=

ey % iy
FECTPALLT
WBEYDL 0.M.
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after breathing sounds, apnoea and hypoxia were observed. These effects occurred at exposures
approximately 1.8 to 7 times human paediatric exposures at 10 mg (age 9 to 15 years), based on AUC.
The clinical relevance of this finding to the paediatric population is not fully understood.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Tablet core

Lactose monohydrate
Microcrystalline cellulose
Croscarmellose sodium
Magnesium stearate

Film coat

Polyvinyl alcohol (partially hydrolysed)

Talc (E553b)

Titanium dioxide (E171)

Macrogol 3350

Lecithin (soya) (E322)

Allura red AC Aluminium Lake (E129)

6.2 Incompatibilities

Not applicable.

6.3  Shelf life

5 years.

6.4  Special precautions for storage

This medicinal product does not require any special storage conditions.
6.5 Nature and contents of container

PVC/PVDC/aluminium foil blisters.

Pack sizes with unit dose blisters of 10x1 or 30x1 film-coated tablets.
Not all pack sizes may be marketed.

6.6  Special precautions for disposal

No special requirements for disposal.

7. MARKETING AUTHORISATION HOLDER

GlaxoSmithKline (Ireland) Limited
12 Riverwalk

Citywest Business Campus

Dublin 24

Ireland

18




Gir
i

-
{ohin
=
e
~.
e

8. MARKETING AUTHORISATION NUMBER(S)

Volibris 5 mg film-coated tablets
EU/1/08/451/001
EU/1/08/451/002

Volibris 10 mg film-coated tablets
EU/1/08/451/003
EU/1/08/451/004

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 21 April 2008
Date of latest renewal: 14 January 2013
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Ilepexiag yKpaiHChKOI0 MOBOIO, ABTEHTHYHICTh SIKOT0 HiITBEP/I’KEHA YIIOBHOBAKEHOI0
ocoboro 3asBauka (IIBens O.M.),

IHCTPYKIIT PO 3aCTOCYBAHHS JIIKAPCHKOI'0 32C00Y, 3aTBEPAKEHOT 3TIIHO 3 HOPMATHBHHMHU
BHMoOramu Kpainu 3asisnuka/Bupo6nuka abo KpaiHu, peryJsiTOpHAI Opras sikoi
KepYEThCSl BUCOKHMH CTAHJAPTAMH SIKOCTI, 0 BiAMOBIIal0TH cTaHIapTaMm,
pexomengoBanum BOO3

KopoTka xapakTepHCTHKA JIIKAPCHKOIo 3200y

1. HA3BA JIIKAPCBKOI'O 3ACOBY
Boumibpic 5 Mr, Ta0eTKH, BKPHTI ILTIBKOBOIO 000JOHKOIO
Boni6pic 10 mr, TabneTku, BKPUTI ITIBKOBOK 000JIOHKOIO

2. SIKICHUH TA KIJIBKICHHAM CKJIAJL

Bomibpic 5 Mr, TaOJeTKH, BKPUTI IIIBKOBOK 000JIOHKOIO
1 TabneTka MiCTHTB 5 MI aMOpi3eHTaHYy.

Bonibpic 10 Mr, TaGaeTKH, BKPUTI ILJIIBKOBOIO 000JOHKOIO
1 Tabnerka mictuth 10 Mr amOpizeHTaHy.

JloImoMI>KHI pEYOBUHHM 3 BIIOMOIO JI€IO;

Bouibpic 5 Mr, TabiaeTku, BKPUTI IMIIBKOBOIO 000I0HKOO

1 Tabnerka MicTuTh npuOIU3HO 95 MT JIaKTO3I/IMOH01"1IIpaT npubnusHo 0,25 Mr JIerUTHHY
(coeBoro) (E322) ta nmpuGmmsno 0,11 Mr jaky amomiHieBOro Ha OCHOBI GapBHHKA YOPHOTO
yapieaoro (E129).

Bonibpic 10 mr, TablaeTKH, BKPUTI IUIIBKOBOIO 000J0HKOIO

1 Tabnetka MicTuTh mpubauzHo 90 mr HaKT03I/IMOHOI‘iIIpaT npn6nH3Ho 0,25 Mr JenUTHHY
(coeBoro) (E322) ta npubmusno 0,45 Mr jlaky amrOMiHIEBOrO Ha OCHOBI GapBHMKA HYOPHOTO
yapisaoro (E129).

IToBHMI CITHCOK JONOMDKHHUX PEYOBHH JIUB. Y po3/ii 6.1.
3. JIIKAPCBKA ®OPMA
TabneTku, BKpHUTI IIIBKOBOIO 000JIOHKOIO (TAabIETKH).

Bonibpic 5 mr, TabIeTKH, BKPUTI IUTIBKOBOIO 000JI0HKOIO

JIBoomykia TabneTka OJi0-pOXKEBOrO KOJBOPY, KBaI[paTHQ}v KpHTa IUTIBKOBOIO
000110HKO10, 3 rpaBitoBaHHIM «GS» 3 oHOrO 60Ky, Ta «K2C ) /
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Bomnibpic 10 Mr, TabaeTku, BKPHTI [LTIBKOBOIO 000I0HKOO ;{ - muACmeﬂ
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HBoonykna TabjeTka TEMHO-POXKEBOIO KOIBOPY, OBaJIbHOI (OPMH, BKpPHTA ILIIBKOBOIO
000JI0HKO10, 3 rpaBitoBaHHsIM «GS» 3 omHOTO GOKY, Ta «KE3» 3 iHmIOTO.

4. KJIIHIYHI XAPAKTEPUCTUKHU
4.1 IlokazaHH# 10 32CTOCYBAHHSA

Bonibpic npusnadennit uis niKyBaHms JiereHeBol aprepiaiibHoi rimeprensii (JIAD) y gopocmux
nanieHTiB 3 QyHKuioHankHHM kiacoM BOO3 (@K) II-III, BKIOYAro4d 3acTOCYBAHHS B
KOMOiHOBaHOMY JiKyBaHHI (AMB. po3min 5.1). Ilpemapar Takox eheKTHBHMMI MpH iJiomaTHUHIN
JIAT" (IJTAT) ta JIAT', nmoB’s13aHii 3 XBOpoOOIO CrIOIy4HOT TKAHHHH.

4.2 Cooci6 3acTocyBaHHS Ta 103H

Tepanis mae npoBoguTHC JTiKapeMm-creniazicrom 3 JIAT .

2 !03YBaHH$I

Monomepanis ambpizenmanom
Bonibpic ¢t npuiiMaTi HepopaibHO, MOYHHAIOYH 3 I03H 5 MI OJMH pa3 Ha 100y, ika MOxke OyTH
36inpmena 10 10 Mr Ha 00y 3aIexkHO BiJX KIIHIYHOT BiIIIOBI/I Ta IIEPEHOCHMOCTI.

Ambpisenman y kombinayii 3 madaragirom

[Ipu 3acrocyBanni B KomOiHawii 3 Taganadizom Bomibpic iy Turpysaty 10 no3u 10 Mr ous pas
Ha 7100y.

YV nocnimxenni AMBITION naniesTn oTpuMyBaiti 5 MI aMOpi3eHTaHy [IOIHS TPOTATOM TIEPIINX
8 TIKHIB Tepen TUTpYBaHHAM 0 10 Mr 3aiexHO BiJ mepeHocumocTi (muB. posain 5.1). Ilpu
3aCTOCYBaHHI B KOMOiHamii 3 Taganadinom manienram Oyino mpu3Hadyeno 5 Mr amGpi3eHTaHy Ta
20 mr taganadisy. 3ane)KHO Bill HEPEHOCHMOCTI 032 Tafanadiny 6yia 36insmena 10 40 Mr yepes
4 TrxH1, a 1o3a am6pizeHTany — 110 10 mr yepes 8 trxknis. [Tornan 90 % marieHTiB ZOCATIIH IIHOTO.
Jlo3u TakoK MOXKYTh OyTH 3MEHIIEH] 3a7Ie)KHO BiJl IEPEHOCHMOCTI.

OOMesxeHi 1aHi 103BOJISAIOTE IPUITYCTHTH, IO Pi3Ke MPHIIHHEHHS 3aCTOCYBaHHs aMOpi3eHTaHy He
0B’ s13aHe 3 noripmenHsM JIAT'.

Ilpu oxHOYacHOMY 3acTOCYBaHHI i3 IMKJIOCIOPHHOM A, j103a amMOpi3eHTaHY IIOBMHHA OYTH
3MEHINEHA [I0 5 MI' OJIMH pa3 Ha 100y, a IMALieHT IIOBUHEH 3HAXOUTUCE I1iJl peTeTbHUM HaIJISIO0M
(zuB. po3ainu 4.5 Ta 5.2).

OcoOMBI IpyIy NanieHTiB
Hayienmu nimnvo020 8iky
Kopurysanus 1031 He MOTpiOHE B IMAWi€HTIB y Bili crapiue 65 pokis (IuB. po3Iin 5.2).
lHayienmu 3 nopyuienHam @yukyii Hupox
Kopurysauns 1031 He MOTPiOHE B MAIi€HTIB 3 MOPYIIEHHsM QYHKIIT HUPOK (IMB. po3min 5.2).
IcHye oOmerxenuit HOCBi/ 3aCTOCYBaHHA aMOpi3eHTaHy B 0Ci0 3 BaKKHMHE [OPYIIEHHSIMH QYHKIIT
HUPOK (KJIipeHC KpeaTHHiHy < 30 MI/XB); HEOOXITHO 3 00EPEekHICTIO POBOJUTH TEPAIIIIO B ITiif
TpyIIi Ta NIPUALIATH il 0COOIHMBY yBary, sKIIO [03a aMOpi3eHTaHy 36inbyeThes 10 10 Mr.
Iayienmu 3 nopywieHnaM Gyuryii nevinku
AMOpiseHTaH He BHBYABCS B OCi0 3 mopymreHHsAMH (yHKUil nmedinku (i3 abo 6e3 mmpo3y).
OcCKiNBKH OCHOBHUMH IULIXaMH MeTabo0Ti3My aM6p13eHTaHy € TIOKYPOHYBAHHS Ta OKHC/ICHHS 3
IOZIAJIBIIIMM BUBE/JICHHSIM 3 JKOBYIO, MOKJIUBE IIOTIPIICHHS IIEYiHKOBOI HepocTaTHoCTi (Cmax i
AUC) mig BIUIHBOM avx6pi3eHTaHy Tomy aM6pi3eHTaH HE CJIIJI BXXHBATH ITAI[IEHTaM 3 BaXKHMH
HOpYUIEHHSIMU (yHKIIT mediHku abo KIiHi4HO 3HAYYIHMH IiIBUIIEHAMH  TI€9iHKOBHMU
amiHoTpaHchepazamu (O1IBLI HIK ¥ 3 pa3u Bix BEPXHBOI MeEXi HOpMH (728X
4.3 ta 4.4). gr‘!m‘\m
irn ; : e e e s vm( ,.n\nw ‘
besneka Ta edpexTrBHICTE aMOpi3eHTany B JiTel Ta MiTITKIB BIKO!
Kniniuni gani HenqocTymHi (auB.po3ain 5.3)
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Croci0 3acTocyBaHHs
PekomennyeTbcss KOBTaTH TaOJeTKd IIIMMH, 3 Dxeo abo Oe3 mHei. He PEKOMEHAYETHCS
pO3JIaMyBaTH, pO3apo0JIATH a00 pPO3KOBYBATH TaOIETKH.

4.3 IIporunoxazanus

IligBuimena 9y TaMBICTb 0 AiF0OYO0i PEYOBHHM, 10 cOi, aG0 10 iHINMX KOMIOHEHTIB Ipemnapary,
IepepaxoBaHuX y po3imi 6.1.

Baritnicts (zuB. posuin 4.6).

KiHKH DepTHIBHOTO BiKY, SKi He BUKOPHCTOBYIOTh HaliffHOT KOHTpAIeNLi (JHB. po3ninu 4.4 ta
4.6).

['pynne BuronoByBaHHs (IuB. po3in 4.6).

Baxka neuinkosa nenoctarnicts (i3 a6o Ges uuposy) (mus. posain 4.2).

Buxinmi 3Ha9eHHSA IedYiHKOBHX aMiHOTpaHcdepas (acmapraraminotpancepasu (ACT) ta/abo
ananinaminotpancdepasu (AJIT)) > 3xBMH (quB. po3ainu 4.2 ta 4.4).

Inionaruynuit nerenesuit Gi6pos (LJID), 3 a6o 6e3 BTOpUHHOI JereHeBol rineprensii (JuB. po3ain
31}

4.4 OcobamuBocTi 3acTOCYBAHHS
AMOpi3eHTaH He BHBYABCS B IOCTATHBOI KIIBKOCT] MAI€HTIB /15 BCTAHOBJICHHS CITiBBLIHOMICHHS
KopwucTi Ta pusuky npu JIAI" ¢pysxuionansnoro kiacy BOO3 I .

EdexruBHicTs amOpizeHTaHy sK MOHOTepamii He Oy71a BCTaHOBIeHA B mamieHTiB 3 JIAT
¢ynxiionansnoro kmacy BOO3 IV. SIkmio xrimidaumii cran TOTIpUIYETBCS, CITiJl BpPaXOBYBaTH
TEepAILiio, AKa PEKOMEH/IY€ThCsI [IPH BaXKKIH CTajlii 3aXBOPIOBaHHS (HampHKIIaz, ernonpoOCTEHON).

IleuinkoBa byHKIIis

Hopymenns ¢ynxuil newinku mnos’ssani 3 JIAT. Ilpu 3aCTOCYBaHHI aMOpi3eHTaHy
CIIOCTEpIraliCh BHIAJKH, IOB’S3aHI 3 ayTOIMYHHHM TIEHATHTOM, BKIIOYAIOUH MOYKIHBE
3aTOCTPEHHS ICHYIOYOTO ayTOIMYHHOTO TlATHTY, MOMIKOKCHHS IICYiHKH Ta ITiIBHIICHES
TMEYIHKOBAX (epMEHTIB, 10 MOTEHUIHHO MOB’s13aHi 3 Teparicio (muB. po3aian 4.8 Ta 5.1). Tomy
piBeHb nevinkoBux aminotpancdepas (AJIT i ACT) ciix ouiHroBaTH 10 II0YaTKy HpUHOMY
amOpiseHTaHy, i TikyBaHHs HE CJIiZl IPOBOJMTH B MALIEHTIB 3 BUXiTHUMY 3HaueHHsMH AJIT Ta/a60
ACT > 3xBMH (zus. poznin 4.3).

llanieHTH NOBUMHHI 3HAXOMMTHCH I HAMIAAOM INOZO O3HAK MOINKOUKEHHS [EYiHKH Ta
PEKOMEHAYETHCA IOMicsTYHUN KOHTPOITb piBHIB AJIT ta ACT. SIkmo B mamienTin PO3BUBAETHCS
CTiliKe, He3’scoBaHe, KJIHIYHO 3HAYYINE IIiJABHINEHHS piBasa AJIT i/a6o ACT, abo, sKimo
nigsumenHs AJIT ta/abo ACT cynpoBOKYETHCH 03HAKAMHE 200 CHMIITOMAMM IIOIIKOIKEHHS
NeYiHKH (HATIPUKIIAM, )KOBTSHHI), JTIKYBaHHSA aMOPi3eHTAHOM CITiJl [IPUITUHHUTH.

Y nauieHTiB 6e3 KITiHIYHAX CHMIITOMIB MONIKO/KEHHS MEYiHKH a00 *KOBTSHHMI pILICHHS PO
IIOBTOPHE MPU3HAYCHHsI aMOpI3eHTaHy CIIiJ IpHiMAaTH Micas HopMmatiamii PIBHSI ITE€YiHKOBHX
(epmenTiB. PexoMenmyeThes KOHCYIIBTAILSI TEMATOOTA.

KonIenTparis remorno6iny
SHIDKCHHS KOHUEHTpAIi#l reMornoGiHy Ta reMaTOKpUTY IOB’S3Y€ThCS 3 aHTAroHiCTAMH
perentopi ennoreniny (APE), Bkioyaroun amM6pi3enTaH. BiIbIIicTh IUX 3HUKEHE BUSBICHO
NpOTArOM IEepIIMX 4 THXKHIB JIKyBaHHS, 1 IICJAd IBOTO TeMOMIOOIH 3aragoM crabitizyBaBcsl.
CepenHe 3HM)KEHHS BiJ BUXIIHOTO 3HAYECHHS (811 0,9 no 1,2 r/mn) y KOHIICHTPALsAX FeMOrI00iHy
30epiranoch MpoOTATOM 4-X pPOKIB JIKyBaHHS aMOpi3eHTAHOM IpPH TPHUBAIOMY BIIKPHTOMY
IPOJOBKEHHI 0(a30BUX KIiHIYHHX [OCTiKeHb 3 (asu. Y nicaspeecTpaniiinoMmy mepioxi
NOBIAOMJISIOCH TIPO BHIIAJKU aHEMIl, SKi MOTpebyBam TpaHchy3il-EpiThemErapaoi Macy (uB.
poszin 4.8). A

He pexomeHIyeTbCs MOYMHATH JiKyBaHHS amOpizeHTaHOM
aHeMi€lo. PeKoMeH/IyeThCsl BHMIPIOBATH piBEHb [EMOTIION
JIKyBaHHS aMOpi3eHTaHOM, HAIpPHKIAN, yepes | Micsup, 3 Mi

0 3HAYYIIOIO
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BIZIMTOBIZIHO [0 KJIIHIYHOI IPAaKTHKU. SIKIIO CIIOCTEePIraeThCst KIIIHIYHO 3HAYYINE 3HHKEHHS PIBHS
reMorjo0iHy abo reMaTOKpUTY Ta BHKIIOYAIOTHCS I1HIN MPHYHHH, CJIII 3MEHIIHTH A03y abo
OPUITAHATH JIiKyBaHHSA. YacTota aHemii 30iIbINyBasach IpH [J03yBaHHI amOpi3eHTaHy B
koMmOinanii 3 Taganadinom (15 % gactora modiYHUX eeKTiB) y HOPIBHSHHI 3 YaCTOTOK aHeMil
IIpY BUKOpHCTaHHI aMOpi3eHTany # tagartadimy sk monoreparii (7 % Ta 11 % BianmosigHO).

3aTpHMKa PLIHHA

IIpu BuxopucranHi APE (aHTaromicT pemenTopiB €HIOTENiHY), BKIIOYAOYH aMOpi3eHTaH,
criocTepiranuch nepudepuyni HaOpsku. BiUTBIIICTE BHOAAKiB mepubepryHOro HabpsKy MIpU
KIHIYHEX JOCIIKEHHSX 3 aMOpi3eHTaHOM OyJIH JISTKMMH a00 Cepe/lHBOi BaXKKOCTI, X04Ya BiH
MOJKE CIIOCTepiraTucs 3 O1IBIIOI0 YaCTOTOIO Ta TSIKKICTIO Y XBOPHX > 65 pOKiB. Y KOPOTKOYACHHX
KIHIYHEX JOCIAUDKEHHSX dYacTille MOBIAOMIIZIOCH IPO HepH(GEepHYHHH HAOpsiK mpu
BUKOpucTaHH1 10 Mmr amOpizenTany (auB. po3ain 4.8).

Bymu orpumani miciasgpeecTpamiiiHi 3BITH HpO 3aTPUMKY pPIiIWHH, IO BHHHKAE IPOTATOM
JEKITBKOX THXKHIB IICJISL ITOYATKY JIKyBaHHS aMOpI3eHTAHOM, 1 B JESKHX BHIIAIKaX BHMAarajiu
BBE/ICHHS CEYOTiHHOro 3aco0y abo rocmitamizamii s KOpekiii piguHd abo JIiKyBaHHS
JEKOMIIEHCOBAHOI CEpLIeBOI HEAOCTATHOCTI. SIKIO B MAIliEHTIB iCHYE BiOME MEpeBAHTaXKEHHS
P1IMHOIO, IIeH CTaH CJIiJ] CKOPUT'YBATH TaK, SIK KJIIHIYHO JOUIIBHO, TIEPIN HiXK [MOYHHATH JIIKYBaHHSI
aMOpi3eHTaHOM.

SIKImo KIIHIYHO 3HAYyINa 3aTpUMKa PiJHHH PO3BHBAETHCS /T Yac Teparii amOpizeHTaHoM, 3 abo
0e3 HasBHOCTI BIINOBIAHOIO 30LIBIICHHS Bard, CIiJ MPOBOJUTH MOAAIBIIY OIMIHKY, 00
BU3HAYUTH YM CIIPOBOKOBAHO IIe aMOpi3zeHTaHOM al0 CEpIeBOI0 HEIOCTATHICTIO, a TaKOX
MOXJIUBY IIOTpeOy B CIIeLiaIbHOMY JIIKyBaHHI a00 IPUIMHEHH] Teparii amOpizenTanom. Yacrora
nepupepudHUX HaOpsKIB 30UIbLIyBanach IpPU J03yBaHHI aMOpi3eHTaHy B KoMOiHaIii 3
taganadizom (45 % uacrtora moOGIYHMX €(EKTiB) y MOPIBHSHHI 3 4YACTOTOK IepUPEPHUHHX
HaOpsIKIB IIpH BUKOPHCTaHHI aMOpi3eHTaHy U Tamganmadiny sk monorepamii (38 % Ta 28 %
BiANOBiHO). YacToTa BHHUKHEHHS HEepUDEPHYHOrO HAOpsKy Oyina HaWbOiIBIIOI MPOTArOM
MIEPIIOrO MICSIIS JIIKYBaHHSI.

Kinku hepTHIBHOTO BIKY
JlikyBanHs BomiOpicoM He NOBHHHO IMPOBOAMTHUCH Yy KIHOK (DEPTHIILHOTO BiKy, SKINO TiJILKH
pe3yiabTaT TECTy Ha BariTHICTH IM€peld IOYaTKOM JIKYBaHHS HE € HEraTHBHHM Ta
BHKODHCTOBYEThCSl HaJiiHa KOHTpALENIis. SIKINo € CyMHIBH LIOIO TOro, sika Mmopajga o0
KOHTpanenmii nmoBuHHa OyTH HaJaHa KOHKPETHOMY MAI[i€EHTOBI, CJiJ{ MPOKOHCYIBTYBATHCA 3
riHEKOJI0roM. PekoMeH Ty ThCst TpOBeIeHHSI IIOMICSTYHHX TECTIB HA BArITHICTS I1iJ1 9ac JiKyBaHHS
amOpizeHTaHOM (IuB. po3ainu 4.3 ta 4.6).

BenooxmosiiiHa XxBopoOa jiereHp

IToBinOMIIAIOCS PO BUIIAIKU HAOPSKY JIEr€HIB IIPH BUKOPUCTAHHI Ba30iIaTyIOUHX JIIKAPCHKHX
3aco0iB, Takux gk APE, npu 3acTocyBaHHI B NALi€HTIB 3 BEHOOKIIO3IHHOK XBOPOOOKO JIETEHb.
Orxe, axmo B mamieHTtiB 3 JIAI' po3BuBaeThCsS rocTpuil HaOpsK JiereHiB Ipu JIKyBaHHI
aMOpi3eHTaHOM, CIIiJI BpaXOBYBAaTH MOXKIHBICTh BEHOOK/IIO31HHI XBOPOOH JIET€Hb.

OnHovacHe 3aCTOCYBaHHS 3 IHITUMH JIKaPChKHMH 3aC00aMu

[TamienTH, fKi OTPUMYIOTH Tepalilo aMOpi3eHTaHOM IOBHHHI 3HAXOMMTHCH I PETEIHLHHM
HaIJIA/I0M IiJ] 9ac I0YaTKy JiKyBaHHSA pAGaMIIiMHOM (IUB. po3ainu 4.5 Ta 5.2).

Jlo1aTKOBI peYOBHHU

Tabnerxku Bomibpic mictate nakTo3y. IlamieHTH 3 pigKicHEMH CHaIKOBHMH IIpOGIEMaMU
HENEPEHOCUMOCTI ranakTo3u, fAedinury naktaszu Jlamma uu MansabcopOIii ImoK030-TaJakTo3H
He [TOBUHHI IpUAMATH 1e# JTiKapChKuif 3acib.

Tabnerku Bonibpic MicTATS J1ak amroMiHieBUI Ha OCHOBI OapBHUKA YepBOHOTO YapisHoro (E129),
SKHH MOX€E BUKJIMKATH aJICpridHi peakiii.

Tabnerku Bonmibpic MiCTATE JEMMTHH, OTPUMaHUM 3 coi. AMOpI3eHTaH He CIIiJi BAKOPUCTOBYBATH
SIKIIO B MAI[IEHTA iCHYE MiJABUINEHA Yy TIUBICTE 10 COI (IMB. pO3Iii 431,
Jlikapcpknit 3aci6 BomiGpic mictuts MeHmre 1 mvous Hatpito (23 pi ¥
BIJIBHUH BiJl HATPIIO.
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AMOpiseHTaH He iHribye Ta He inmyKye dasu I a6o I GepMenTiB, mo MeTaGOMI3YIOTh MiKAPCHKi
3aco0H, TIPH KIIHIYHO 3HAYMMIiH KOHLEHTpaNii B HEKITIHIYHMX JOCIiDKEHHSIX in Vitro Ta in vivo,
IO CBIAYHUTE PO HU3BKUH MOTEHIMIaN aMOpi3eHTaHy 1MO0/0 3MiHH IPOdiMo TiKapehKHX 3aco0iB,
SIK1 MeTabOTI3YIOTECS [IAMH IUIIXaMH.

ITorenuian amOpizentany momo imaykmii aktueHocTi CYP3A4 mociimkyBaBcs B 310pOBHX
NOOPOBOJBIIB, 1 PE3yIbTaTH TOKa3ald BiACYTHICTb IHAYKTHBHOTO edeKTy amOpiseHTaHy Ha
i3o¢epment CYP3A4.

Lluknocnopus A

Crauionapue oHOYaCHe BBEJICHHs aMOpi3eHTaHy Ta MKJIOCTIOPHHY A IIPH3BEJIO 0 301/IbIIEHHS
eKCIO3MUIi aMOpi3eHTaHy B 3J0POBHX TOOPOBOMIBLIB y 2 pasu. lle mMoxe 6yTd mos’s3amo 3
IHriOyBaHHSM MKIOCIOPHHOM A TPaHCIIOPTEPIB Ta MeTabOMi 9HIX (hepMEHTIB, SIKi OepyTh y4acThb
y apmaxokineTuni am6pizentany. ToMy n03a aMOpizeHTaHy OBHHHA OyTH 3MEHIIEHA 10 5 MT
OIMH pa3 Ha 00y I[pU OAHOYACHOMY BBEJEHHI 3 LUKIOCIOpHHOM A (muB. posmin 4.2).
bararopasosi n03u amOpiseHTaHy He BIUIMBAIOTh Ha EKCIIO3WIHIO IMKIOCIOPHHY A, i Hemae
HEOOXIiTHOCTI B PeryIIOBaHHI 03K IUKJIOCIIOPUHY A.

Pudamminun

CrinbHe BBeftenHs pudamminmuy (iHriGiTopa TPaHCIIOPTHOTO MOJIMENTH/Y OPraHiYHIX aHIOHIB
[TTIOA], cumpnoro immykropa CYP3A ta 2C19, imgykropa P-gp Tta ypumms-
nudocdormokyporosunrpanchepasu [YI'T]) 6yno moB’si3aHe 3 THMYACOBHM (mpubmm3HO y 2
pasH) 30LIBLICHHSM eKCIO3HIli aMOpi3eHTaHy Iic/s HACTYIHUX TOYATKOBHX 103 Y 3/I0pPOBHX
no6posobLis. IIpote, 1o 8-ro s, cTanioHapHe BBeAeHHA pHAMIINHHY HE MATO KIIHI9HO
3HAYYLIOTO BIUTMBY HAa EKCHO3ULIIO amOpisenTady. IlamieHTH, sKki OTpHMYIOTH Teparifo
aMOpi3eHTaHOM IIOBHHHI 3HAXOJWTHCH IiJ PETENbHHM HArISIOM IIijl yac [I0YATKY JIIKyBaHHS
pudamminuHOM (IuB. po3ainu 4.4 Ta 5.2).

[uribitopu dhocdomiecrepazu

CrinbHe BBesleHHs amOpiseHTany 3 iHriGitopom ocdomiectepasm, cungeHadimom abo
Taganadinom (sax cydocrparamu CYP3A4) y 310poBHX J0GPOBOIBIIB iCTOTHO He BIUIMBAIO HA
(hapmakokineTHKy inribiropa hpocdoniectepasu aGo ambpizenTany (IUB. po3min 5.2).

Inie Taprerue gikyBauus JIAT

Edexrusricte Ta OesneuHicTs amOpiseHTaHy IIpH OJHOYACHOMY 3aCTOCYBAHHI 3 iHIIMMH
MeTonamu  JikyBaHHs JIAI' (HampuKia, IIpOCTAHOIMM Ta  PO3YHHHI CTUMYISTOPH
TyaHUIATIHKIIA3H) CHCLialbHO HE BHBYAINCS B KOHTPOJBOBAHUX KITIHIYHHX TOCIIDKCHHSX y
nauientis 3 JIAI' (muB. posmin 5.1). Hemae misikoi cmenmpiunoi JTIKapchbKol B3aeMomii 3
PO3YMHHMMHU CTHMY/IATOpPaMH IyaHLIaTHHMKIa3H abo MPOCTaHOINaMH, sKa IependadacThes Ha
I ICTaBi BIIOMHX JIaHKX 1po GioTparchopmaniro (mus. posain 5.2). [Tpote Hiskux crenupigHuxX
JOCII/DKEHb B3a€EMOJIIT MIXK JiKapChbKHMH 3ac00aMM IPOBOIMIOCS 13 UMM IpenapaTaMu He
nposoauocs. Tomy ciiiji pekoMeHTyBaTH 00epEeKHICTh Y pasi 0HOYACHOTO BBE/ICHHS.
IlepopasibHi KOHTPALIEITHBHU

Y KIIHIYHOMY JIOCTi/DKEHH] B 370POBHX Z0OPOBOIBIIB CTAI[IOHAPHE J03yBaHHs aMOpi3eHTaHOM
no 10Mr omuH pa3 Ha 00y CYTTEBO HE BIUIHBAJIO Ha apmakoxineTuky onmiel mo3m
CTHHUIECTPazioNy Ta HOPETIHAPOHY - KOMIIOHEHTIB KOMOIHOBAHHX OpAIbHHX KOHTpAIEIITHBIB
(uB. po3nin 5.2). Buxos4n i3 boro (papMakoKiHETHYHOTO JOCIIIKEHHS, HE CITi/ OYIKyBaTH, III0
aMOpi3eHTaH CYTTEBO BILIMHE Ha JIiF0 KOHTPAIIEIITHBIB Ha OCHOBi eCTpOreny aGo IIPOreCTareHis.
Bapdapun

AMOpi3eHTaH He BIUIMBA€ Ha CTAlliOHApHY (apMaKOKiHETHKY Ta AHTUKOAryJISHTHY aKTHBHICTH
Bap(apuHy B IOCIUKEHHI Ha 30POBHX JOOPOBOMBISX (JIUB. PO3it 5.2). Bapdapun Takox He
MaB KIIHIYHO 3Ha9yImuX e(eKTiB Ha papMaKoKiHETHKy aMOpi3eHTaHy. Kpim Toro, y mamiesTin
aMOpi3eHTaH He MaB 3aralbHOTO epeKTy Ha THXKHEBY 103y aHTHKOATY/ISHTIB THITY Bap(apuHy,
nporpom6inosui 9ac (I1T) Ta MiXkHapoHEe HOpMaTi30BaHe CITiBBiHOIIEHHS (MHO).
Keroxonazon

CrarioHapHe BBe/IEHHS KeTOKOHA301Ty (CHIBHOTO iHribiTopa CYP3A4) HE IIPU3BETIO 10 KIIHIYHO
3HAYYIIOTO MiCUICHHS AiT amOpisentany (uuB. posuin 5.2). P TTII

Brime amOpizeHTaHy Ha TpaHCIIOPTEPH KCEHOOIOTHKIB

Negsrs 0XE L1
WBEY
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KOBYHOI commi (BSEP), nomimentumm, mo TpaHcmopTyioTh opramidmi aHionu (OATPIBI 1
OATP1B3) ta narpiit3anexuuii TaypoXoar-cymyTHil TPAHCIIOPTHHI HOMIENTH] (NTCP).

AMOpiseHTaH € cybcTpaToM st Pgp-omnocepeakoBanoro BiToxy.

Jlocriukenus in vitro B remaTonMTax LypiB TAKOXK MOKA3&IH, 10 amOpi3eHTaH He iHIyKyBaB
ekcnpecito nporeinis Pgp, BSEP un MRP2.

Cranionapre BBefeHHS aMOPI3eHTaHy B 3I0POBHX JI0OPOBOJIBLIB HE MATIO KITIHIYHO 3HAYYIIOTO
BILIMBY Ha (papMaKoKiHETHKY OJHi€l JO3H TUrOKCHHY, CyGCTpary s Pgp (auB. po3ain 5.2).

4.6 ®epTHILHICTE, BATITHICTH i rOXyBaHHS Ipy IO

XiHky QepTHIbHOrO BiKy

JlikyBamms aMOpi3eHTaHOM He [OBHHHO MPOBOJHUTHCH Y KIHOK bepTuibHOrO BiKY, SKINO TiTLKA
PE3yNIbTaT TECTy Ha BariTHICTh Hepej IOYAaTKOM JIKYBAaHHS HE € HEraTMBHHAM Ta
BUKOPHMCTOBYETECS Ha/lliiHa KOHTpAMENIlist. PeKOMeH/ yeThest TTPOBECHHS MOMICTIHHX TECTIB Ha
BaTiTHICTb I1iJ{ Yac JTIKyBaHHS aMOPi3eHTAHOM .

BaritHicTh

AMOpI3eHTaH MPOTHIIOKA3AHKH ITiJ] Yac BariTHOCTi (THB. Po3in 4.3). JlocnimkeHHs Ha TBAPHHAX
TIOKa3ajIH, Mo aMOpi3eHTaH € TepatorenoM. BiacyTHiit nocsin 3actocyBanus y JIIOJIEH.

JKinkam, sKi OTpUMYIOTH aMOpi3eHTaH, HEOOXIAHO OB IOMUTH IIPO PU3HK MOIIKOIKEHHS TUIO/TY
Ta IIpo abTCPHATHBHY TEPAITifO, SIKY CIIiJ PO3IIOYATH y BUNIAAKY BariTHOCTI (J1B. po3ninu 4.3, 4.4
b e B 8

["oxyBaHHS rpy Lo

Hesizomo, un BHiTAETECS aMOpizeHTan y TpyaHe MOoko sroauen. He BHBYaiach EKCKpeITis
amMOpi3eHTaHy B MOJIOKO y TBapuH. TOMY Ipy/iHe BHIOOBYBaHHS IIPOTHIIOKA3aHe IMaIli€eHTaM, sKi
IPHIMAOTh aMOpi3eHTaH (AuB. po3ain 4.3).

YounoBivua depTuapHicTL

Po3BuTOK TyOys1s1pHOT aTpodii siedok y camuiB TBapuH GyB OB’ s3aHuiT 3 TPUBAIUM BBEJCHHSIM
APE, Brio4aroun am6pizenTan (quB. po3ain 5.3). Xoua B gocmimkenni ARIES-E e BusBIeHO
SIBHUX  [I0Ka3iB  IUKiUTMBOTO BIUIMBY JOBTOTPHBAIOl i aMOpi3eHTaHy Ha KUIBKICTb
CIEpPMATo301/iB, TpHBale BBENECHHsS amOpi3eHTaHy OyI0 MOB'S3aHE 3 3MiHAME MapKepiB
cnepmarorenesy. CHocTepiranoch 3HWKEHHS KOHUEHTpaiii imriGiny-B Ta migsmmens
KoHueHTpanii FSH y niasmi kposi. Brums Ha wonosiuy deprunsuicts HEBIZIOMUH, alle He MOXe
OyTH BHKIIOYEHO TOTipIIEHHs CliepMaToreHe3y. TpHBase BBeIeHHS aMOpi3eHTaHy B KJIiHIYHUX
IOC/LUKEHHSX He OYT10 OB’ A3aHE 3 3MIHOIO ITIA3MOBOTO TECTOCTEPOHY.

4.7 BniamB Ha 31aTHICTH KEPYBATH TPAHCIOPTHHMH 32c00aMHu a60 NMPANOBATH 3 IHIIUMH
MeXaHi3MaMHu
AMOpiseHTan Mae He3HayHHH aGo MOMIpHHMIl BIUIMB Ha 34aTHICTD KEepyBaTH TPaAHCIOPTHHMH
3ac00aMH Ta NPaIioBaTH 3 iHIIMME aBTOMATH30BaHAMHE cHCTeMamH. CITizg BPaxOBYBATHU KJIIHIYHHIHA
CTaH XBOPOTO Ta MPO(ITb HECHPHATIMBHX peakuiii ambpizeHTaHy (Takux sK rinmoTeHsis,
3aMIaMOPOYCHHSI, aCTCHIsA, CTOMJIIOBAHICTB) IIEpell OIIHKOIO 3IATHOCTI MAIlieHTa BUKOHYBaTH
3aBJlaHHs, 10 BUMAralOTh CY/UKEHHS, PyXOBHX ab0 KOTHITHBHHX HABHYOK (IMB. po3in 4.8) .
IanienTn MOBUHHI 3HATH, SKOTO BIUIMBY aMOpi3eHTaHy BOHH MOXYTh 3a3HAaTH IIEpejl TUM, SK
KEpyBaTH TPAHCIOPTHHMH 3acobamMy abo MPAIfOBATH 3 iHITHMH aBTOMATH30BAHHMH CHCTEMAM.

4.8 Ilo6Giuni peakuii

Pesrome npodiaro 6e3nexn

Besnexa amOpisentany omiHioBamacs y sikocTi MoHoTepamii Ta/a6o KOMOIHAIIl B KIIHIYHUX
BUnpoOyBanusx y nonan 1200 nauientis 3 JIAT (xus. posain 5.1). 1T HeaKIlil, BUABIICHI 3a
J@HAMH 12-THXKHEBOTO IUIaIe60-KOHTPOILOBAHOTO KJIIHITHOTO \‘ ABEJICHI HIDKYE
32 KIJacoM CHCTEMH OpraHiB Ta 4acToToio. IHpopmamis 3 43 i\
KOHTpOJIboBaHUX JocuimkeHb (ARIES-E ta AMBITION (ko 'a
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JiKyBaHHi ab0 U1 aMmOpiseHTaHy B KomGiHarii 3 Taganadizom. [Ipu TpuBanoMy croctepexeHHi
B HEKOHTPOITBOBAHUX JOCII/UKEHHSX (CEpelHe CIIOCTEpeX)eHHS 79 THKHIB) OKA3HUK Oe3MeKH
OyB MOmiOHMM 1O pe3yJbTaTiB KOPOTKOTEPMIHOBHX JOCITIIKEHb. TaKox IpeCTaBlIeH] JaHi
PYTHHHOTO (hapMaKOHAIJISAIY.

Haii6inem mommpenumMu HOGIYHHMH  pPeaKI[isMH, 1o CIIOCTEPIrajliCh IIPH BHKOPHCTAHHI
ambpisentany, Oynu nepudepudnuii HaGpsK, 3aTpUMKa PIAHHH Ta TOTOBHHI GLIb (BKITIOYArOYH
CHHYCOBMH IOJIOBHHH 6inb, Mirpens). Buma m03a (10 mr) Gyma mos’ssana 3 GLIbII BHCOKOIO
HACTOTOKO IIMX TMOOIYHUX peakiliif, a mepudepuynuii HaGPAK, K IpaBHIIO, OyB OiIbLI CEpPIO3HUM
y HaLieHTIB >65 pOoKiB y KOPOTKOYACHHX KITiHIYHUX 10CTiIKESHHSIX (1MB. po3nin 4.4).

Tabauunmii cincok mo6GiYHUX peakIii

YacroTa BusHaYaeTheA SK: Tyke dacto (>1/10); gacto (>1/100 mo <1/ 10); Hewacro (>1/1000 mo
<1/100); piaxo (=1/10 000 mo <1/1 000); myse piaxo (<1/10 000) i yactoTa HeBimOMa (HEMOMKIIUBO
OIIHUTH 3 HasIBHUX JaHuX). JUIi moGigrmx peaxIliii, OB’ I3aHUX 3 JJ03010, YaCTOTHA Kareropis
BigoOpaxae Oimpimy 103y amGpizentany. YacToThi KaTeropii He BpaxoBYIOThH iHIII (axTopy,
BKJIIOYAIOYH DI3HY TPHBATICTh MOCIIKCHHS, ICHYIOWi YMOBH Ta OCHOBHI XapaKTEePHCTHKH
xBopux. Kareropii yacToTd moGiuHnx peaxuilf, mpH3HaYcHi HAa OCHOBI JOCBLLY KJIIHIYHHX
BUNIPOOYBaHb, MOXKYTE HE BiI0OpakKaTH YaCTOTY HECTIPHATIMBHX MO/, 110 BUHHKAOTD M Hac
3BHYAMHOI KITIHIYHOT IPAaKTHKA. Y Mekax KOXKHOT IPYIH 9acToT no6iuHi peakii npeacTaBieHi B
HOPSJIKY 3MEHIICHHSI CEpHO3HOCTI.

AMOpi3zeHTan AmobpizenTan |V kombiHamii 3
(JTocaimxenns (Jocaimxenns Tafanagitom
ARIES-C Ta AMBITION  Tta|(Jdocaipxenns
nicasipeecrpaniiin [ARIES-E) AMBITION)

Uil nepion)

3 boky cucmemu kposi ma nimpamuynoi cucmemu

AHeMis (3HWKEHHs reMorIo0iny,[Yacrto! Jyxe gacto Jyxe gacto
IeMaTOKPHUTY)

3 boky imynnoi cucmemu

Peakmii rinepuytiuBocTi|Heuacto Yacro Yacto
(HampHKIaN, aHTiOHEBPOTHYHHH
HaOPSIK, BUCHII, CBEPOIK)

Ilopyuienns 3 60Ky Hep6osoi cucmemu

lonoruit  6inb  (Bkimoyaroun|[{yxe acTo? Jyxe gacTo Jyxe gacto
CHHYCOBUH  TOJIOBHHH  OiJb,

MIrpeHb)

3anamMopoYeHHs Yacto® Jyxe gacrto Jlyxe gacto

Ilopywenns 3 60xy opeanis 30py

Posmutuce 3o0py, mnopymennsaHesigomo® Yacro Yacro
30py
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[lopyuiennsa 3 6oky opeanis ciyxy ma pisnosazu

Iym y Byxax HII HIT Yacto
PanToBa BTpara ciayxy HII HII Hewacto
Ilopywenus 3 boxy cepys

CepueBa HeOCTATHICTE Yacro’ Yacto Yacto
Biguyrts cepueburrs Yacrto Jyxe gacto Jlyxe gacto
Ilopywenns 3 60Ky cyoun

linoTensis Yacto’ Yacto Yacto
ITpunuBy KpoBi 10 06HYYs Yacto Yacro Hyxe yacrto
Cunkomne Heuacro® Yacro Yacto
Ilopyuienns 3 6oky opeanie ouxannus, 2pyonoi kniimxu ma cepeoocminns

HocoBa kpoBoTeya Yacro® Yacto Yacto
3aurnka Yacro>° Jlye dacTo Jlyske gacto
3aKiIa/ieHiCcTh Bepxnix|Yacto’

OUXAILHUX MUISXIB (HAmp., HOCY,

nasyx), CHHYCHT, Ha30(apiHrir,

PHHIT

Hazodapiurit [yxe gacto Jlyxe gacto
CunycHuT, pUHIT Yacto Yacto
3aKIaeHICTh HOCY Jyxe gacto Jlyxe gacto
Tlopywenns 3 60Ky UIYHKOBO-KUUWK068020 mpakmy

Hynota, 6roBanHs, miapes Yacto®

Hynora [yxe gacrto Jyxe gacto
brroBanus Yacto Jlyxe gacto
Jiapest Jyxe gacrto Jyxe gacTto

Y oMok

OAPHACHITIA TS
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Bine y xuBOTI Yacro Yacrto Yacto

3amop Yacro Yacrto Yacto

Ilopywienns 3 00Ky neqinKu i HCOBUOBUGTONUX WLNAXIE

[Tomxomkenns medinku (aus./Heuacto®® HIT HIT
po3nin 4.4)
AytoimyrHuit  rematur  (1uB.|Hewacto®® HIT HII
posnin 4.4)
[TigBuIEHHS nevinkoBux|Yacro? HIT HIT
TpaHCcaMmiHa3

llopywenns 3 60Ky wkipu ma niOWKIpHOT KTiMKoGUHU
BHCHII HIT Yacto’ Yacto’

3azanvui po3naou ma peaxyii 6 micyi 66edenns

[epudepuunnit HaOpsk,|[lyxe gacto Jy>xe gacto Hyxe gacto
3aTpUMKa pIJAMHU

bins/muckombopr y  rpyaniii|Yacro Yacro Hyxe gacto
KJTITIT

AcTenis Yacto® Yacto Yacto
Broma Yacro® Jyxe gacto Hyxe gacto

HII - He moBioMIIsIIOCH

' Tus. posain «Onuc okpemux noGiunux peaxkyiiy.

? YacToTa BUHHKHEHHS FOIOBHOTO GO0 Oyna Bumoro npu BuKopucTanus 10 Mr amGpiseHrany.
3 Jlani, orpumasi 3 pyTHHHOTO (apmakoHarIsy, Ta 4acTOTH, OCHOBAHI Ha JOCBiAI ruIane6o-
KOHTPOJIbOBAHOT'O KITIHIYHOT'O AOCIIIKEHHS.

*Ilani oTpEMaHi 3 pyTHHHOTO bapmakoHars Iy

S BinbmiicTh BHIAJKIB CepLeBOl HEJOCTAaTHBOCTI, MPO sIKi MOBIIOMIIIIOCH, Oy/IM MOB’s3aHi i3
3aTPUMKOIO piuHy. [laHi, OTpEMaHi 3 PYTHHHOrO (apMakoOHAINIsTy, YacTOTH, OCHOBaHI Ha
CTaTHCTHYHOMY MOJICIIIOBaHHI JaHUX IIare00-KOHTPOILOBAHOTO KIIHITHOTO [0CTIIKEHHA.

§ TloBinOMISIOCH TIPO BHIMA/KK [IOCH/ICHHS 3a/IMIIKH HESICHOL eTioorii IICJIS TTOYATKy Teparii
aMOpi3eHTaHOM.

" YacToTa 3aKIa1eHOCTI HOCY IPOTSATOM JIIKyBaHHS aMOpi3€HTAHOM 3aJIeKaia Bi 103K,

8 Tosimommsanocs mpo BumagKH ayTOIMYHHOTO TENaTUTy, BKIIOYAIOYA BHTAIKH 3arOCTPEHHS
ayTOIMYHHOTO T€lIaTHTY, Ta MOIIKOKEHHS [IEeiHKH ITiJ[ Yac JIiKYBAHHS aMOpi3eHTaHOM.

‘Bucun BKIIOYae epITeMATO3HUH BHCHII, TeHEPANi30BAHWH BHCHI, [alyJIbO3HHH BHCHI Ta
CBEPOJISTUHT BUCHIT

Onxc OKpeMHUX MOOIYHUX peakIii

Suudicenns cemoenobiny

Y micispeecTpaniftHoMy mepioi MOBIZOMIIANIOCH TIPO BHIAAKH aHeMii, axi nOoTpedyBaId
Tpancdysii epitponurapHoi Macu (muB. po3zin 4.4). Yactora 3HUKEHHS reMoryo0iny (aHemir)
Oyna BHINOIO IpH BUKOPHCTaHHI 10 Mr ambpizeHTamny. Brponosx 12-THxneBoro miane6o-
KOHTPOJILOBAHOTO KIIHIYHOTO JOCIHDKeHHS 3 (a3 cepemts KoBHelTprtis reMoro0iny
3HIDKYBAJIACh y MAIlEHTIB y rpymax amOpizeHTaHy Ta Oyna BugihenglhH

(3venmenns na 0,83 r/mn); cepexni sminu Big GasoBHX 3Havcy

! ;",- ;" G
4 Uﬁw&?mu ¢
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IPOTSTOM HACTYITHHX 8 TmwxkHiB. 3arasoM y 17 mauientiB (6,5%) y rpymax aM6pi3eHTaHy
3MEHIITYBaBCS plBeHB reMorno6iny >15% BiJ MOYaTKOBOTO 1 MaaB HUKYE HUKHBOI MEKI HOPMHL.
3BITYBAaHHS IIPO I1I03PIOBAHY MOOIYHY PeaKIiito

BaxuBO IMOBIIOMIIATH IIPO MOXKJIMBI MOGIYHI peakii micis peectpaitii gikapekkoro 3aco0y. 1le
JI03BOJIsI€ TIPOBOJMTH MOCTIHHHM MOHITOPHHT CHiBBiIHOIIEHHS KOPHCTI Ta PH3HKY JTIKapchKOTo
3aco0y. Mwu 3BepTaemoca [0 NpPaLiBHUKIB CUCTEMU OXOPOHM 340p0B’A 3 MPOXaHHAM
nosigomnati npo Byab-aki No6iuHi peakuii 4epe3 HAIOHAIBHY CHCTEMY 3BITHOCTI, 3a3HAYCHY B

goga’mcx N.

4.9 Ilepeno3yBanus

BincyTHi#f nocsin 3acTocyBaHHs amOpizenTtany B mamieHTis i3 JIAI' y nosax 6impmre 10 Mr Ha
100y. Y 310poBHX 10OPOBOJIBLIB 3 ogHier0 10300 50 Ta 100 Mr (y 5 Ta 10 pasis 6inbmoro Bix
MaKCHMAIbHO PEKOMEH/I0BAHO] J1031) OyJIH IIOB'SI3aH1 TOJIOBHUH O1JTh, TPUIIMBU KPOBI 10 00IHYYs,
3aIlaMOpPOYCHHS, HyI0Ta Ta 3aKJIaJIeHICTh HOCY.

Yepes Mexanizm [Iii mepeno3yBaHHs aMOpi3eHTaHy MOXKe IIPU3BECTH JI0 TMIOTEH3ii (IUB. po3ain
5.3). ¥V pasi BHpaXeHOI rimoTeH3il MOXe 3HATOOMTHUCS aKTHBHA MiATPUMKA CEPIEBO-CYIHHHOI
cuctemu. He icHye cnenugignoro aHTuaoTy.

5.  ®APMAKOJIOI'TYHI BJJACTHUBOCTI
8.1 @apmMaKkoIHHAMIYHI BJIACTHBOCTI
dapMaKoTepalleBTHYHA Ipyla: AHTHTINEPTEH3UBHI, iHII aHTUrineprensusHi, kox ATC:
C02KX02

Mexa#ni3Mm mii

AMOpi3eHTaH - L€ NEpOpalbHO AKTHBHHH AHTAarOHICT EHJOTEMIHOBUX pENENTOpiB 3 Kiacy
IIPONIIOHOBOI KHCIIOTH, CENEKTUBHMH 0 penentopy enmoteniny A (ETa). Engorenin Bimirpae
3Ha4Hy poib y natodizionorii JIAT.

e AMm6Opizentan € moryxHuM (Ki 0,016 HM) i BHCOKOAKTHBHHM aHTaronictom ETa
(mpubiusao B 4000 pasis 6imbm cenektuBHEM Ut ET4 nopiBusano 3 ETg).

e AmOpisentan Onokye migTun penentopa ETa, nokami3oBaHuil 1epeBakHO HAa CYIHHHUX
[JIAJIKOM SI30BHX KIIITHHAX Ta MiouMTax cepls. e 3amobirae enorenin-onocepeKkosaniit
aKTUBAIi JPyroi CHCTEMH MECCEH/DKEpIB, IO IPU3BOAMTH 10 BA30KOHCTPHUKINI Ta
npouidepamnii r1agKoM'si30BUX KIITHH.

e OdiKyeTbes, MO CeNeKTHBHICT amOpiseHTany 10 ETa-penentopy Hixk 10 ETg, 36epiratume
OIIOCEPE/IKOBaHE BHPOOJIEHHS Ba30IHJIATaTOPIB OKCHIY a30Ty Ta IPOCTALMKIIHY 3a
nonomoror ETg-penentopa.

KniniyHa eeKTHBHICTE Ta Oe3neka

Byno mpoBeneno Ba paHIOMI30BaHHX, IOABIMHMX CIINHX, 0araTONEHTPOBHX, ILIANEHO-
KOHTPOJIbOBaHHMX, OCHOBHHX fociimxkeHHs 3 ¢a3u (ARIES-1 ta 2). ARIES-1 Bxmoumno 201
narieHTa Ta HOpiBHIOBaIO aMOpiseHTan S wmr ta 10 mr i3 mrane6o. ARIES-2 Bxmouano 192
Hali€HTa Ta IOpiBHIOBAJIO amOpizeHTan 2,5 Mr Ta 5 Mr 3 mrane6o. B 060X H0CiiKeHHIX
amOpi3eHTaH OyB IOJaHHH 10 IIOHOMi)KHI/IX/(I)OHOBI/IX JIKapChKHUX 3ac00iB, SIKi MOIJIM BKJIIOYATH
KoMOiHaIio JIUTOKCHHY, aHTHKOATyJISHTIB, mypemmB KHCHIO Ta Ba30HIaTaTOPIiB (6n0KaTopH
KaJIbIi€BUX KaHAIB, iHribitopu AII®). Bxmoueni namientu mamu UIAL a6o JIAT, acomiifoBany
i3 xBopoGoro cmomyunoi TkaHuHH (JIAT-XCII). BinelmicTe NAIi€HTIB Mald CHMIITOMH
(byHKmOHaJH,Horo Kyacy BOO3 1II (38 4%) abo III (55, O%) I[TamieHTH 3 ICHYIOUOIO XBOPOOOIO
HEeYiHKH (Impo30M NeYyiHKH abo KIIHIYHO 3HAYYIIE MiIBUIIEHUMH amiHoTpaHc(epazaMu) Ta
MAI[l€HTH, SKI 3aCTOCOBYBAIH 1HIITY HIJIBOBy tepamito JIAT (Hanpnman, [IPOCTAHOIIU) Oymu
BHKJIIOYEHI. B IIUX OC/IIKEHHIX HE OIiHIOBAIKNCH IeMOIMHAMIYHI TOKA3HHKH.

[lepBHHHOIO KiHIIEBOIO TOYKOIO, BH3HAYEHOIO UL JOCITI/KEHb 3 (asu, Oys10 MOMiMIIeHHS
(i3HYHOI IIpane31aTHOCTI, OLIHEHOT IIUIAXOM 3MiHH BiJl 6a30BOTr0 3HAYEHHS X000 HA BiCTaHb 6
xBunmuH (6 XBX) Ha 12 TixHi. B 000X 10CTIIKEHHSX JIIKYBaHHS aMOpPi3eHTAHOM MPH3BEIO [0
3HAYHOT'O IOJTINIIeHHS

6 XBX 11 KOKHOTO J03yBaHHs aMOpi3eHTaHy.
ITnane6o-cxoperopane cepenne nokparenns y 6XBX na 12 TrxHi,
cknano 30,6 m (95% JII: Bix 2,9 no 58,3; p=0,008) Ta 59,4 m (95%
B rpyni 5wmr B gocmipkeHHsx ARIES 1 Ta 2, BigmosizHo.
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nokpamensst y 6XBX Ha 12 TwxHi B rpymi 10 Mr B gociipkenni ARIES-1 ckmano 51,4 M (95%
AlL: Bixg 26,6 no 76,2; p <0,001).
3jificHeno morepeanbo 3a3HaYeHHH KOMOIHOBaHME aHamiz mocnmiukenb 3 dasu (ARIES-C).
ITnane6o-ckoperoBane cepenne nokpamenns y 6XBX cknamo 44,6 m (95% JII: 24,3 to 64,9;
p<0.001) myisa mo3u 5 mr ta 52,5 m (95% AI: 28,8 to 76,2; p<0.001) ms xo3u 10 mr.
VY nocaimxenni ARIES-2 amOpiszenrtan (rpyma KOMOIHOBaHHWX /103) CYTTEBO 3aTPUMYyE Hac IO
kiimiuioro noripmerds JIAI' nopieasHO 3 mianeGo (p <0,001), cuiBBiIHONIEHHS PH3HKIB
nokaszajo 80% sumxenns (95% HI: Bin 47% 10 92%). J1o TEOT0 BUMIpPIOBAHHS BXOJHIIM: CMEPTE,
TPAHCIUIAHTAllisl JIETeHE, TocTiTani3anis depe3 JIAT, centoctoMis mepeicepab, 0AaBaHHs iHITHX
TEepaneBTHYHMX 3aco0iB g nmikyBaHHS JIAI' Ta kpurepii pamnboro Buxomy. Y rpymi
KOMOIHOBaHUX 03 CHOCTEpiraBcs CTaTHCTHYHO 3Havymwi npupict (3,41 £ 6,96) y mkani
¢izpunoro GyHKIIOHYBaHHS OMHMTYBAHHS IO0 310poB’s SF-36 y mopisusHHI 3 mane6o (-0,20
+ 8,14, p = 0,005). JlixyBanHs aMOpi3eHTaHOM IIPH3BEJIO 0 CTATHCTHYHO 3HAYHOIO MOKPAIEHHS
nokasHuKa inaekcy sagumky bopra (I3B6) Ha Twoxens 12 (twiane6o-ckoperosanwit I35 - 1,1 (95%
Al: -1,8 no -0,4; p = 0,019; rpyna xomOiHOBaHHX /103)).

JlOBrocTpokoBi jaHi

[TamienTy, sxi 3apaxoBysamu 10 ARIES-1 ta 2, Mau mpaBo BCTYIIMTH B JOBrOTpUBAIIE BiIKpUTE
nocmimkennas ARIES-E (n = 383). KombiHOBaHa cepeiHs eKCIIO3UIIis cTaHOBUIAa TpUOIH3HO 145
+ 80 TWXKHIB, a MakCHMaJbHA €KCIO3HIlis CTaHOBHJIA NpHOIM3HO 295 TmxHIB. OCHOBHHMH
IEPBUHHUMHU KIHIIEBUMH TOYKAMH [AHOTO [OCHI/DKEHHS OylIM YacToTa Ta TSDKKICTH
HECTIPUATIUBAX TOJIH, MOB’S3aHHX 3 TPUBAIOK EKCIIO3HIIEI0 aMOpi3eHTaHy, y TOMY YHCII
CHPOBATKOBI II€YiHKOBI TpaHC(hepasH. BUCHOBKH 010 O€3MEYHOCTI, W0 CIIOCTepiraauch Hpu
JOBrOTpHBaii eKCIO3MIliT aMOpi3eHTaHy B IEOMY JIOCIIIPKEHHI, 3arajioM BiITOBIATH THM, SKi
criocTepirajguch y 12-THXKHEBUX IUTANe00-KOHTPOIBOBAHUX JOCIIIKEHHSX.

Busnauena HMOBIpHICTH BHJKMBAHHS I Cy0’€KTIB, SIKi OTpHMyBaiM amOpizeHTaH (rpymna
KOMOIHOBAaHOIoO M03yBaHHS aMmOpizeHTany) Ha 1, 2 i 3 poxu cramoBmaa 93%, 85% Ta 79%
BI/IIIOB1JTHO.

Y BIIKpUTOMY JOCTIKEHHI Jlikapchkoro 3acoby (AMB222) Gymno BuB4eHO amOpizeHTaH y 36
XBOPHUX JUUIs OL[IHKK 4aCTOTH IiJBUIIEHHS KOHIEHTpalii aMiHOoTpaHchepas B CHpOBATIli KPOBi y
NAL€HTIB, SKi paHille MPUIMHAI iHmmy Tepanito APE 4epes migsumeni pisai aminoTpancdepas.
ITix gac cepeHBOro 53-THXKHEBOTO KypCy JIKyBaHHsS aMOpi3eHTaHOM KOIEH 3 IAIl€HTIB, SIKi
B3sUIM y4acTb, HE MaB IATBepuKeHOro piBHs ALT> 3xBMH, mo BuMmarano HpuIHHEHHS
miKyBaHHs. II’sTaecaT BiACOTKIB HamieHTIB 36GiMbIIHIN 103y amOpiseHTany 3 5 wmr go 10 mr
IIPOTSITOM LILOTO Yacy.

KymynaruBHa yacToTa miJBUINEHHS aMiHOTpaHchepas B cuposarmi kposi > 3xBMH B ycix
nocnikeHHsX ¢asu 2 Ta 3 (BKIIOYAIOYH BiIIOBIAHI BIIKpUTI po3mupeHHs) craHoBmia 17 3 483
CyO’€KTIB IIpH CEpE/IHIM TPUBAIIOCTI eKCIIO3uIii 79,5 TwkHIB. Lle BiimoBinae yacToTi BUNaakis 2,3
Bunanky Ha 100 mamieHTo-pokiB excrosuuii amOpiseHTaHy. Y BiIKPHTOMY JOBIOTPHBATIOMY
posumperomy pociipkerni ARIES-E 2-piunuil pu3HK IIIBHINEHHS piBHS amiHOTpaHC(eEpa3 B
cuposarili kpoBi > 3XBMH y nanienTis, siki oTpuMyBaiu amOpizeHTaH, CTAHOBUB 3,9%.

Inma xinigHa iHQopMarls

[omnirnuenHns reMoIMHAMI9HUX ITOKA3HUKIB CIIOCTepiranocs y nauientis 3 JIAT gepes 12 THkHiB
(n=29) y mocnimxenni 2 pasu (AMB220). JlikyBauHs aMOpi3eHTaHOM IPH3BETIO [0 301IbIICHHS
CEpEeAHBOTO CEPLEBOrO IHIEKCY, SMEHIIEHHS CEPETHBOIO THCKY B JICTEHEBIN apTepii Ta 3HUKEHHS
CEpEeHbO1 OIIOPY CY/IUH JIETEHb.

[ToBiOMIAIOCE PO 3MEHIIEHHS CHCTOJIYHOIO Ta AiaCTOJYHOIO apTepialbHOTO THCKY IpH
3aCTOCYBaHHi aMOpi3eHTany. V I1aned0-KOHTPOIbOBAHMX KIIHIYHUX JOCTIHKEHHSIX TPUBATICTIO
12 TWKHIB Cepe/lHE 3MEHIIEHHS CHCTONIYHOrO Ta MIaCTOJIYHOrO apTepiabHOTO THCKY BiX
0a30BUX 3HAYEHD [0 3aKIHUEHHS J'IiKyBaHHﬂ CTaHOBHJIO 3 MM PT. CT. Ta 4,2 MM PT. CT. Bi{IIOBIHO.
CepejtHe 3HIKEHHS CHCTOJLIMHOTO Ta JiacToNIi4HOro apTep1aanoro THCKY TPHBAJIO 110 4-X POKiB
NiKyBaHHs aMOPI3€HTAaHOM Y IOBFOCTPOKOBOMY BifikpuTOoMy nocmimkerni ARIES E.

KﬂlquHO 3Ha‘{YI.III/IX C(beKTlB Ha (I)apMaKOKlHCTI/IKy aM6p13eHTaHya"p ,Ha(bl)'[y Hl,ﬂ qac
YK Hy.
AR

no6pe [EPEHOCHMOIO. KinpkicTh mamieHTiB, sKi oZepIKyBaII YACHO “anDY)
cunpenadin B mocmimkenusx ARIES-E ta AMB222, craHoB AR, 205,
meRAgL B Aot @APMA%?OTIKAH 'ﬁl,’r/ F
YKPAIHA" | /S

|‘o§}l¢‘llu“nll won 8w
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naienTis (47%), BIAMOBIAHO. Y IUX MALi€HTIB He OYIJIO0 BUSBIEHO HiSKKX JOAATKOBHX IIPOGIIEM
O€3IeKH.

Kuninigna ebekTUBHICTE v KoMOiHalIii 3 Tagantadiiom

Jlis ouminku e(peKTHBHOCTI HO4YaTKOBOi KoMOiHamil amOpiseHtany Ta Tazatadinsy mpoTu
MOHOTeparii amOpizeHTaHoM abo Tajzanadiiom Oylo NIpoBeleHO OAraTONEHTPOBE, MOJBiHHE
ciine, 3acHOBale Ha HOAll JOCHiMKeHHs 3 (asH 3 aKTHBHHM [IpenapaToM HOPIBHAHHS
(AMB112565 / AMBITION) y 500 maiBHEX 10 mikyBauHs mauientis 3 JIAD, pangomizoBaHHux
2:1:1 Bignosigno. Xoxen nauieHT He oaepKyBaB rare6o. [lepBUHHMIA aHAI3 CTAHOBHMB IPYILY
KOMOIHALIT NPOTH 00’ €AHAHUX IPYI MOHOTeparii. Takok MpOBOAMIMCE AOIIOMIMkKHI HOPIBHAHIS
Ipyld KOMOIHOBaHOI Teparii Ta OKpeMuX Ipyn MoHOTeparii. IlalieHTH i3 3HAYHOIO aHEMIEIo,
3aTPUMKORO PIIMHK a00 PiJKICHMMHU 3aXBOPIOBAHHSMY CITKIBKH OYJIH BHKIIIOYEH] 32 KPUTEPiAMH
nocminuukis. ITamienTn 3 6a3oBumu 3HageHHsIME AJIT i ACT > 2xBMH tako:x Oyiiu BUKIIOYEHi.
Ha mnovarky nocmipkenns 96% mamieHTiB OymH HAiBHUMH 0 OyAb-SKOTO MOIEPEIHLOTO
nikyBanHsA JIAT', a cepenHiif 4ac BiJ AIarHOCTHKH 10 BCTYILY B IOC/IKEHHS CTAHOBHB 22 J00H.
[lamienTd moyuHand 3 aMOpiseHTaHY 5 Mr i Tamanadimy 20 Mr i TuTpyBamm mo3y a0 40 mr
taganaginy g0 4 TwxHA Ta 10 Mr amOpiseHtaHy g0 8 THIKHSA, 3a BHHATKOM BHIIQIKIB
nepeHocuMocTi. CepelHs TPHBATICTH MOABIHHOIO CIINOTO JIKYBAaHHS [JI IPYIH KOMOIHOBaHOT
Teparii craHoBHIa Oitbire 1,5 pokiB.

[TepBHHHOIO KiHIIEBOIO TOYKOIO OyB Yac [0 IEPIIOr0 BUHUKHEHHs KIiHIYHOTO MOTipIICHHS, SKE
BH3HAYaJIOCh SIK:

CMEpPTH, a00

rocmitaniizaris yepe3 noripienss JIAT,

- Iporpecist XBOpoOHu;

HE3aJ0BLIbHA JOBFOTPHUBAJIA KITIHIYHA BiIIIOBI/Ib.

Cepenniit BiK Beix mamienTis ckiagas 54 poku (CB 15, niamazon 18-75 pokis). @yHKIiOHANBHI
kiack BOO3 mauientis Ha nouvarky nikyBaxss 0ymu 11 (31%) i III (69%). Haiinommupeninroro
€TIOJIOTI€r0 Y TOCHIIKYBaHil momysmil (56%) Oyna imiomatuyna abo crnankosa JIAT, 3a Hero -
JIAT" yepes nopyuienHs 3 00Ky croay4Hoi TKaHuHHU (37%), JIAT, noB’s3ana 3 HapKOTUKaAMH Ta
TOKCHHAMH (3%), BHIIPABJICHE IIPOCTE BPOJKEHE 3aXBOpIOBaHHS cepus (2% ) ta BIJI (2%).
[auientu 3 Gpynkuionansuumu knacamu BOO3 I ta I1I manu cepenne 6asose 3nauenns 6XBX y
353 meTpm.

Kinyesi mouku 6usnaienns pe3yiomamy

JlikyBaHHs KOMOIHOBAaHOIO Tepali€lo Npu3Beso 10 50% 3MeHIIeHHs pu3HKy (CIIiBBiTHOMIEHHS
pusuxy [HR] 0,502; 95% [II: 0,348 no 0,724; p = 0,0002) kinmeBoi TOYKH KOMOIHOBaHOTO
KJIHIYHOTO TIOTIPIIEHHS O Bi3UTY JUIS OCTAHHBOI OI[HKH, MOPIBHSAHO 3 00 €HAHOIO IPYIIOIO
MoHoTepanii [Pucynok 1 ta Tabmuus 1]. Edexr nixyBanus 6yB 00yMOBIeHMI 3MEHIIEHHSM
rocriTanisamii Ipu KoM6iHOBaHOMY JIiKyBaHHI Ha 63%, OyB BCTaHOBJIEHHH paHO i 6YB CTIHKIM.
EdexTuBnicts KoMOiHOBaHOI Tepamii Ha NepBHHHINM KiHIEBIH Towi OyJa MOCTIIOBHOK B
IOPIBHAHHI 3 IHIMBIZYaJIbHOIO MOHOTEPAMIEI0 Ta y MIArpyHax BiKy, €THIYHOIO MOXOKEHHS,
reorpagiunoro periony, erionorii (IJIAI/cJIAT" ta JIAT-XCT). Edexr 6yB 3HauymmM SK I
nalieHTiB 3 GyHKIioHATEHEM Ki1acoM II Tax i 3 pyHKmioHansaMM Kinacom 111

1
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Pucynok 1
Yac A0 KNIHIYHOro NoripLIeHHA
1004
v 3pox:1 67,6%
& [
= 504 o 3 pokm 56,1%
=
o
=
0 . .
,g 254 ... Kom6iHosaHa Tepanin : CP:0.502
. v 1 95% Cl (0,348, 0,724)
- « 06’¢agHaHa MoHOTepanin p-0,0002
0 = e . —— e '
0 24 48 72 96 120 144 168 192
Yucno nig 3arpo3soto Hac (TM)KHiB)
Kom6inavia: 253 229 188 145 106 71 36 4
O'cavanamoorepania: 247 209 155 108 77 49 25 5
Tabmuns 1
AMmoOpizenTan | O6’e1nana Momnorepanis [MoHoTepamist
+ Tapamagin | monoTepamisi  [amOpizeHTaHom[Tagaxadiiom
(n=253) (n=247) (n=126) (n=121)
Yac 10 nepmoi noaii KJIiHIYHOro noripmeHHs (3apeecTpoBaHol)
KIHFKICTB i KIIHITHEX |, o (18%) 77 31%) 43 (34) 34 (28)
noripmeHs (%)
CuiBBiIHOIIEHHS PU3HKIB 0.502 0,477 0,528
(95% A (0,348, 0,724) (0,314, 0,723) (0,338, 0,827)
3HayeHHI-P,
norapi)Mi4HO-paHI OBH 0,0002 0,0004 0,0045
KpHTEpiit
Komnonent nepmoi noxii kiinivHOro noripmenHs (3apeecTpoBamnoi)
Cwmeprs (yei npuuunn) | 9 (4%) 8 (3%) 2(2) 6 (5)
I'ocmitamizamis  gepes | 10 (4%) 30 (12%) 18 (14) 12 (10)
noripmenss JIAT
[Iporpecist XxBOpoOH 10 (4%) 16 (6%) 12 (10) 4 (3)
HeszanoBinpHa 17 (7%) 23 (9%) 11 (9) 12 (10)
JIOBIOTpUBAJIA KJIIHIYHA
BIJIIIOBIAb
Yac 10 nepmoi rocnirasizauii yepe3 nmoripmenns JIAT (3apeCCTp
Ilepma  rocmitamizamid, | 19 (8%) 44 (18%) 4
KUTBKICTB (%)
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CriBBIIHOIICHHS PH3UKIB 0,372 0,323 0,442
(95% M)

3HaueHHs-P, 0,0002 <0,0001 0,0124
Jorapi¢pMivHUH-paHTOBUH

KpUTEpiH

Bmopunni kinyeai mouxu
Byiiu BU3HAuYCH] BTOPUHHI KIHLEB] TOYKH:

Tabmuns 2

Bropunsni KiHreBi | AMopizenra | O0’e¢aqnana Piznuns Ta | 3HAYeH
TOYKM  (3MiHa  BiI | H + | MoHOTepami | JOBipYHit HS P
OazoBoro piBHA g0 24 | Tapanadin | s 1HTEepBa
THKHS)
Mo3zkoBwii % pi .

~ = 0 pI3HHIII
HATpIHypeTHIHUN 672 504 -33.8: 95% JII: p<0,00
MIENTH/T (% ’ ’ Yy ’ 01

-44.8 -20,7

3MEHIIEHHS)
%  cy0O’ektiB, ki CriBBIAHOIICHH
IOCSIVIM  3aJ0BiIBLHOI 39 29 s IaHciB 1,56; p=0,02
KJIIHIYHOI BIIIIOBIOI JO 95% JI: 1,05|6
24 THXKHS 232
6XBX (metpis, 490 238 22,75 m; 95% AI: | p<0,00
CepeIHs 3MiHa) ’ ’ 12,00 33,50 01

Inionaruynuii nereHeBui hidpo3

[IpoBounocs mocmipxkenns y 492 namienti (amOpizentan N = 329, mrane6o N = 163) 3
imionaTuyHUM JiereHeBUM (idpozom (IJID), 11% 3 skux Maau BTOPHHHY JIETEHEBY TiNIEPTEH3II0
(rpyma BOO3 3), aie BoHO 0y/10 IPUIMHEHO PaHO, KOJIH OYJIO BU3HAYEHO 1[0 OCHOBHA KiHIIEBA
Touka e(peKTHBHOCTI He Moxe Oyt mocsrHyta (mocmimkenHs ARTEMIS-IPF). V rpymi
amMOpi3eHTaHy crocTepirajgocs AeB’sHOCTO BHIAAKIB (27%) mporpecii 3axBoproBanHs Ha 1JID
(BKJIFOWAIOYH pecIipaTopHi rocmiranizanii) abo cMepTs, y nopiBHsHHI 3 28 moisvu (17%) y rpymi
mnanebo. Tomy amOpizeHTaH IpoTUnokasaHuil nanieHTam 3 IJI® 3 abo 6e3 BTOpHHHOT 1ereHeBoi
rimeprensii (quB. po3ain 4.3).

5.2. ®dapmakokiHeTHYHI BJIaCTHBOCTI
AbcopOuis

AMOpi3eHTaH MIBHJKO BCMOKTYE€ThCA y mozed. ITicns mepopansHOro mpuifoMy MakcuMalbHA
KoHuentpadia y miasmi (Cmax) aMOpi3eHTaHy, SK IIPaBHJIO, JOCATAETHCS MPHUOIH3HO Yepes
1,5 roquny npu npuiomi sk HaTmecepne Tak i micast Dki. Cmax Ta IUIOMIA 111 KPHBOIO IJIa3MOBOT
xonnentpanii-uacy (AUC) 30iIbHIyIOTECS HPOIOPIIWHO 031 B MeXaX TepaneBTHYHHX 03.
PiBHOBa)kHA KOHIIEHTpAIlisl 3a3BHYAl TOCATaEThCs Yepe3 4 [[HI IOBTOPHOTO MpUitoMy.
HocnimxeHHs ehexTy T?Ki, IO BKJIFOYANIO NPHIOM aMOpI3eHTaHy 3/00pOBUMH JI0OPOBOJIBISIMH TIi T
9ac roJIOJyBaHHs Ta ICHs K1 3 BACOKMM BMICTOM JXKHPY, TOKa3alo, g yxpaRilikyBaiach Ha
12%, Tonai sik AUC 3anmumanachk He3MiHHOO. [{e 3MeHIIeH s miKoBOT gt ; iHi
3HAYYIIHM, TOMY aMOpi3eHTaH MOKHA IIPHAMAaTH 3 DKelo ab0 HaTmgdk

Posmomin ‘
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AMOpI3eHTaH Mae BHCOKY CIODIZHEHICTH 3 OLIKAMH ILIA3ME. 3B’a3yBaHHA amOpi3eHTaHy 3
OlTKaMu IUTa3MHM in Vilro CTAHOBHIIO B cepennbomy 98,8% i He sanexano Bim KoHmIeHTpamil B
mianazoni 0,2-20 Mkr/mi1. AMOpizeHTaH CIIOYATKY 3B’sA3y€ThesA 3 anbOymiHoM (96,5%) i, MeHImo0
MIpOIO, 3 ITIIKOIPOTEIHOM anmb(ha;-KHCIOTH.

Posmonin aMGpisenTany B epUTPOIHTH HU3BKHIL, CepeHE CIIBBIIHOLIEHHS KpoB:miadma 0,57 Ta
0,61 y 4onoBikiB i iHOK, BiAMOBiHO.

Biorpanchopmarris

AMmOpisenran ¢ HecynbhoHaMiTHUM (TOXiTHAM HpomioHoRoi kucioTu) APE.

AMOpi3eHTaH IJIIOKYPOHI3yeThCs 3a JOMOMOIOK0 KiTBKOX 3odepmentis. UGT (UGT1A9S,
UGT2B7S i UGT1A3S) n14 yrBopeHHS amOpisentany rimokypouiny (13%). AMOpi3eHTaH TakoK
3a3Ha€ OKMUCIIOBATBLHOrO Merabonismy B ocHOBHOMY CYP3A4 i menmoro Mmiporo CYP3AS5 i
CYP2C19 3 yrBOopenHsm 4-rigpoxkcumerriampizenTany (21%), kil Takox TIIFOKYPOHI3YETHCS
70 4-TiIpOKCHMETHI aMGpi3eHTaHy LIOKYpoHiny  (5%). Adinnicts 3B’s3yBamHs  4-
TIPOKCHMETHIT aMOpIi3eHTaHy 3 PeIenTopoM CHIOTENIHY JIOIWHU B 65 pasiB MeHIe, HIX y
amOpizentany. ToMy Npu KOHIeEHTpaIisx, o CIOCTEpIratoThesl B IuiasMi (mpubmusao 4%
BIZHOCHO GaTBKiBCBEKOro amGpizeHTaHY), He OYiKYETBCS, MO 4-TiIpOKCHMETHII amMOpi3eHTaH
CIpUATHME (apMaKoIOriuHiili aKTHBHOCTI amOpizeHTaHy.

Hani in vitro cBimgats npo Te, mo am6pizenTan npu 300 MmxM npuBomuB 10 MeHme Hixk 50%
inribysamns UGT1A1, UGT1A6, UGT1A9, UGT2B7 (10 30%) abo depmenTtis muToxpomy P450
1A2, 2A6, 2B6, 2C8, 2C9, 2C19, 2]16, 2E1 i 3A4 (mo 25%). In vitro, aMOpi3eHTaH He Mae
IHriOyro4oro BIJIMBY Ha TPaHCIOPTEPH JIOJMHM IIPH KJIHIYHO 3HAYYIH KOHIEHTpALil,
BKmovaroyn Pgp, BCRP, MRP2, BSEP, OATP1BI ,OATP1B3 TaNTCP. Kpim toro, ambpizenrtan
HE BUKJIMKAB eKcrpecito 6inmka MRP2, Pgp a6o BSEP y renaronurax mypiB. B3arani, gaui in vitro
CBIZYATH MpPO Te, 10 aMOpi3eHTaH IPH KIIHI9HO 3HAYYIIUX KOHIEHTPAisX (Cmax B I1a3Mi 710 3,2
MKkM) ne Brmsatume Ha UGT1AL, UGT1A6, UGT1A9, UGT2B7 a60 epmenTtr uuroxpomy
P450 1A2,2A6,2b56,2C8,2C9,2C19, 2D6,2E1, 3A4 abo TpaHcnoptysanHs yepe3 BSEP, BCRP,
Pgp, MRP2, OATP1B1 /3 a6o NTCP.

Y 20 310poBuX 106POBONBIIB JOCTIKYBAIH BILUTHB HOCTIHHOTO npuiioMmy amOpizerrany (10 mr
OZMH pa3 Ha 100y) Ha (papMaKOKiHETHKY Ta bapmarkoauHaMiKy oHiET 103u Bapdapuny (25 mr),
BUMIpSHMX 3a pomomororo 114 ta MHC. AMOpi3eHTaH HE MaB JKOIHOrO KIHHIYHO 3HAYYyIIOTO
BIUIHBY Ha (hpapMaKkokiHeTHKY abo dapmakoauHaMiKy Bapbapuny. [ToniGHuM YHHOM, OHOYACHE
3aCTOCYBaHHA 3 Bap(HapHHOM He BILTHBAIO Ha (hapMaKOKiHETHKY amOpiseHTaHy (IuB. po3zin 4.5).
Edext 7-nennoro 3acrocypanus cunzaeHadiny (mo 20 mr Tpu pasu Ha 106y) Ha (bapmakokiHeTHKY
OfrHI€T 1031 aMOpi3eHTany Ta eeKTu 7-1eHHOTO 3aCToCyBaHHs aMOpisenTany (10 mr oauH pas Ha
no0y) Ha QapMakoKiHETHKY oOHi€i 103H cunneHapity nocmimkysand y 19 3p0poBEX
Z0OpOBONBIIB. 3a BHHATKOM 30UTHIIEHHS Cray cunperadiny ma 13% micas omHOYacHOro
BBE/ICHHsI aMOpi3eHTaHy, iHII (hapMaKOKIHETHYHI ITOKA3HHKH cungenadiny, N-mecmerun-
cunaenadisy Ta aMOpiseHTaHy He 3MIiHHIHCS. Lle HEBENHKe 30LIbIICHHS Cmax cunenadiny ne
BBAXXAETECS KIIHIYHO 3HAYYIHM (IUB. po3ain 4.5).

Edexr mocTiiinoro s3acrocyBamms amOpizeHTany (mo 10 Mr omgun pa3 Ha no0y) Ha
dbapmakokineTHKY onHi€el 1031 Tafnanadinty Ta epekTH HOCTiHHOrO 3aCTOCYBaHHA Tafanadizy
(40 mr onmH pas Ha 106y) Ha (papmakokiHeTHKY omHiET 103K amOpiseHTaHy HOCTimKyBamm y 23
3/I0POBHX [OOPOBOJIBIIB. AMOpI3€HTaH He MaB >KOAHOTO KIIHIUHO 3HAYYIIOr0 BIUIHBY Ha
bapmaxokireruky Tananadiny. ITogiGaEM YHHOM, OHOYACHE 3aCTOCYBAHHS 3 Tajanadinom He
BILTMBAJIO Ha (papMakoKiHEeTHKY aMOpizeHTany (1uB. po3znain 4.5).

B nosroproro mpuitomy keTokonasosy (400 Mr oauH pas Ha 106y) Ha $apmaxoxinetuky
oxHiei nosm 10 Mr ambpizenrany JOCIIDKYBaTH y 16 30pOBHX 10GPOBOIBIIB. Excrno3umii
amOpizentany, BuMipsii AUC (-inf)y Ta Crax, Oynm 30inblueni BiamoBinHO Ha 35% Ta 20%. La
3MiHa €KCIO3HIIT HABPS[9M MaTHMe Oy (b-sIKe KITiHidHe 3HAYEHHS, 1 TOMy aMOpi3eHTaH Moxke 6yTH
BBEICHUH Pa30M i3 KETOKOHA30JIOM.

Edekru noBropHOro npuitomy mukaocnopuna A (100 - 150 mr 1Ba pasu Ha 106y) Ha CTallloHapHy
hapmakokineTHKy amGpizenTany (5 Mr oquH pa3 Ha 100y), a TaKOK e(peKTH MOBTOPHOTO npuiiomy
amOpisenTany (5 Mr oauH pas Ha 106y) Ha CTalliOHApHY Q)apMaKOKingm, s JJHKIIOCIIOpHHY A
(100-150 mr nBiui Ha m06y) BHBYATHCEH Y 300pOBHX 100pOBOIBEAEY kL3l o, AUC (0-;)
amMOpiseHTaHy niaBHIneni (BixmosinHo 48% ta 121%) B mpucyTHO FIBROX TO%e)

A. Ha mizgcrasi mux 3min, 103y am6pisenrtany cris oOMexyBaTu
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aMOpi3eHTaHy HE BIUIMBAIOTH HA EKCIO3MUIIO UHKIOCIHOPHHY A, i Hemae HeoOXimHOCTI B
pEeryIIoBaHHI JO3HU [UKJIOCIOPHHY A.

Edexru TepMiHOBOrO i MOBTOPHOTrO HpHiTOMY pudamminury (600 Mr oxuu pas Ha 100y) Ha
cranionapHy apMakokiHeTHKy amGpizenTtany (10 Mr oqun pa3 Ha 1100y) BUBYAIIH y 310POBHX
no6posobLis. [licis nepmux 103 pudamninuny crmoctepirazocs TuMYacose 30imbmenHs AUC
(0-) ambpizentany (121% Ta 116% micia nepmoi Ta apyroi go3u prdamMIinuHy, BIAIMOBIIHO),
IMOBIPHO, yepes inTibirito OATP, onocepeakoBany pudaMIinaEOM. ITpote, KIiHIYHO 3HATYTIOTO
BILUTHBY Ha eKCIO3HII0 aMOpiseHTany 10 8-r0 JHA M BBEASHHS KIIbKOX 03 pudaMuiuHy He
Oyro. TTawienty, AKi OTPEMYIOTH TEPAILO aMGPi3eHTAHOM [OBHHHI 3HAXOUTHCE IIi1 peTeNnsHAM
HAIJIAZIOM IiJ] YaC MOYaTKy JiKyBaHHS prbaMIiuKuHOM (IUB. po3xinu 4.4 Ta 4.5).

Brime nosroproro mpuifomy amGpizentany (10 mr) ma bapmakokiHeTrky omHiel g03H
AUTOKCUHY NOCILKYBATH y 15 310poBux no6pososiis. Kinmska 103 amOpi3eHTaHy IIPH3BEIH JI0
He3HAYHOro 30UIbeHHS AUCo-1ast T IPAMOT KOHIIEHTPAITiT TUrOKCHHY Ta 29% 36i1bIreH s Cna
murokcuHy. [TiiBUIEHHS €KCIIO3HILT AUTOKCHHY, SIKE CIIOCTEPIraiocs B IIPUCYTHOCTI KITBKOX J103
amOpi3eHTaHy, He BBAXKAJIOCS KIIHIYHO 3HAYYIIIHM, i He TOBOIHIOCS KOPETYBATH 03y TUTOKCHHY
(muB. po3zmin 4.5).

Brums 12 nuis mputiomy amGpisenrany (10 Mr oxus pas Ha 100y) Ha (papMaKOKiHETHKY OffHie]
JO3H IEpOpaNbHOr0 KOHTPALECNTHBY, IO MICTHTh eTHHinectpamion (35 Mkr) ta HOPETIHIPOH
(1 Mr), BUBYATH Y 3710POBHX JIOOPOBOJIBIIB-KIHOK. Cmax Ta AUC (0-0) OYJIM HE3HAYHO 3HHMKEHI ISt
eTHHLIECTpaniony (BiamoBiaHo 8% Ta 4%), Ta HE3HAYHO ITiBUINEH] IS HopeTinapony (13% Ta
14% Binmosinxo). L1i 3mMinn excrosuuii etuninectpamiony a6o HOPETIHAPOHY OYyJIH HEBEIHKHMH
1 HaBpA 4 OyMyTh KIHI9HO 3HAYYIMMH (ITHB. PO3/is 4.5).

BuBenenus

AMOpiseHTan Ta HOro MeTabONiTH BHBOISTHCS TOJOBHUM YHHOM 3 YKOBYY ITiCISI TIEYiHKOBOI'O
Ta/abo mo3areyinkoBoro Merabonismy. [Ipu6musno 22% BBeACHOT 103K BUALIIETECS B CeYi THcs
NEPOPaNbHOTO NPUHOMY, MPU 1BOMY 3,3% 3alMIIAECTHCS HE3MIHEHHM aMOpi3eHTAHOM. [lepion
HAIIBPO3May y IJIa3Mi y Jirojiell KommBaeThes Bix 13,6 10 16,5 roquw.

Oco0HBI rpyny MAaIlieHTIB

Ha rmincrasi pesynsTaTiB momymsimidinoro  dapMakokiHeTHUHOro aHai3y y 370pOBHX
nobpososieiB Ta manientis 3 JIAT, dapmakokineTHka amOpi3eHTaHy CyTTEBO HE 3aleKalia Bijl
crari abo BiKy (auB. po3ain 4.2).

Ilopywennsa ¢ynxyii nupox

AMOpi3eHTaH He 3a3Ha€ 3HAYHOro MeTaboJli3My y HHpKax abo HUPKOBOTO KJIIpEHCY (€KCKpeIlil).
Y nomynsuifiHoMy (apMakoKiHETHYHOMY aHai3i BCTAHOBIIEHO, IO KJIIPEHC KpeaTHHIHy €
CTATHCTHYHO 3HAYYIIMM KOBApIaHTOM, IO BILIMBAC HA KIIPEHC IPH MePOPATBHOMY puiomi
amOpiseHTany. BemwuuHa sHIKeHHS KIIipeHCYy mpu NE€pOpAIbHOMY NMpUHOMI € He3HayHOIO (20-
40%) y nauieHTis 3 NOMipHHM HOPYLIEHHSAM DYHKIIii HEPOK i TOMY HaBpsJ ud Oyae MatH Oy/b-
AKY KIHIYHY 3HAQYMMOCTh. OJHAK ciig OyTH OOCPEIKHHM IIPU 3aCTOCYBAHHI y IAIli€HTIB 3
BXKMMH IMOPYIICHHSIMH QYHKIIT HEPOK (IuB. posain 4.2).

Ilopywenns gpynxyii newinku

OcHOBHMME HLISIXaMH MeTaboisMy amOpiseHTaHy € [TIFOKYPOHYBAaHHS Ta OKHCIIEHHS 3
IIOJAIbIIAM BHBEICHHAM 3 JKOBYIO, MOJKJIMBE IIOTIPIICHHS IIEYiHKOBOI HEJOCTATHOCTI (Crnax 1
AUC) mix BrmmBoM amGpiseHtany. Y momynsmiitHOMY ¢apmakokiHeTHyHOMY aHami3i 6yi10
TI0Ka3aHO 3HIKCHHSI KIIIPEHCY IPH MEPOPaNbHOMY 3aCTOCYBAHHI y BHIJIS byHKUIT miaBHIIEHHES
piBHs GinipyGiny. Ilpote, BB edekTy GimipyGiHy € HeBenMKHM (y OpIBHSHHI 3 THIIOBHM
namientom 3 OimipyGimom 0,6 MI/mI, HmamieHT 3 MiABHINEHHM Oinipybinom 4,5 Mmr/mn mae
npuOmmsHo Ha 30% HIDKYMH KITipeHC IIpH [IEpOpaNbHOMY TmpuiOMi aMmOpi3eHTany).
®apmakoKiHETHKA aMOPi3eHTaHy y XBOPHUX 3 IOPYIICHHIMH ynxuii neqinku (3 nupo3om abo He3
HBOT0) HE BUBUeHA. TOMy aMOpi3eHTaH He CJIijl MOYMHATH y MAI[i€HTIB 3 B&KKHMH MTOPYIICHHIMH
}yHKUiT nedinky a0 KIHIYHO 3HAYYIMMH [IiBHIIEHUMH MEYiHKOBIMHU aMiHOTpaHcdepazaMu
(> 3xBMH); nuB. po3ainu 4.3 ta 4.4).
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5.3 JloxiHiuHi qaHi 3 0e3mexn

Yepes kmacoBuii nepeuHHAN (hapmakosoridHmi eeKT, BelMKa 0HOPa30Ba 033 aMOpPi3CHTaHY
(TOOTO Iepe03yBaHHs) MOXKe 3HU3UTH apTepialbHUN THCK | MATH MOTEHIHAT JUTS CLIPHIMHEHHS
TrirnoTeH3ii Ta CAMIITOMIB, IIOB’ I3aHUX 3 Ba30HIIATAIEIO.

AmOpisenTan He OyB NOKa3aHMH SK iHrIGITOp TPAHCIIOPTYBaHHS JKOBYHHX KHCIOT ab0 SK TaKHil,
10 Ma€ BIAKPHUTY I'eaTOTOKCHYHICTE.

3amaseHist Ta 3MIHH eIiTeNi0 HOCOBOI MOPOKHIHE Oy/IM BUSBIEH] y TPU3YHIB IICIIA TPHBAIOIO
BBC/ICHHSI [IPH CKCIIO3ULLT HHKYe TepaneBTHIHOTO PIBHs y Jirozieit. Y cobak crocTepiratuch jterki
3amabHi PeakIlil MicIIst TPHBATOro BBEAEHHs BHCOKOT 1031 aMOpi3eHTaHy IPH eKCIO3MITSX y 20
pasiB OUIBIIMX HIX Ti, IO CIIOCTEPIrammcs y Hali€HTiB.

Crocrepiraiach rinepruiasis pakoBUH TOPOXHUHK HOCA Y LIYDiB, SKi OTPHMYBAIH aMOpi3CHTaH,
TIPH PiBHi €KCIIO3UILIT sKuid B 3 pasu nepesumysas kiiniany AUC. He cioctepiranocs rimeprurasii
HOCOBHX KICTOK y MHIIEH 9H cobak TMpy BBEIEHHI aMOpiseHTady. Y miypiB rinepruiasis HOCOBOT
PaKOBHHM € BH3HAHOKIO DEAaKIi€l0 Ha HOCOBE 3allalcHHs, 3aCHOBAHOK HA JOCBIM IHIIHX
JIOCIIiIKEHD.

AMOpiseHTaH OyB KIACTOTEHHHM TIPH BHIPOOYBAHHI y BHCOKMX KOHIEHTPAIISX Y KIITHHAX
ccaBUiB in vitro. KooHHX [OKa3iB MyTareHHOro abo TeHOTOKCHYHOTO edeKTy aMOpiseHTaHy He
OyJ10 BusBIIEHO B GakTepisx abo y IBOX TOCIIPKEHHSX i1 Vivo Y TPU3YHIB.

He Oymo HisKHX [0Ka3iB KaHIEPOTEHHOTO IOTEHIlaly BIPOJOBK 2 POKIB IEPOpaIbHHX
JOCIIDKEHB Yy IypiB Ta Mumel. Bussmsiocs HeBennke 36inbmenHs $iGpoaseHOMHE MOIOYHOL
3271034, JOOPOSIKICHOI IyXJIMHH, y CaMIB INypiB TiILKH NpH HaiBHINNH 103i. CHcTemHa
CKCIIO3HILIsl aMOpi3eHTaHy y CaMOK IMypiB y Lii 1031 (3acHOBaHil Ha CTamiOHAPHOMY AUC) 6yna
B 6 pasiB OLIBIIOO, HIX MPH KIiHIYHIH 1031 10 MI/100y.

Atpodis TeCTIKyISPHUX KaHATBIIB, fKa iHO/I OyIia 0B’ s13aHa 3 acTiepMiero, crocTepiraiacs npu
JOCTI/DKEHHSX TOKCHYHOCTI 1 PEPTHIBHOCTI IIPH IIOBTOPHOMY IIEPOPAILHOMY HPHIHOMI y camIiiB
LypiB Ta MULIEH Oe3 oOMexeHb Oe3nexku. 3MiHM B si€UKax He OyJIM TOBHICTIO BiIHOBIIFOBAHMMH
IPOTSTOM OLIHIOBAHUX MepiofiB Ge3 mikyBaHHs. [IpoTe, mpy K0CIiKeHH y COGAK TPUBAIICTIO
70 39 TIKHIB M eKCmo3uuii, y 35 pasis Gimblumii HiX Ta, Mo crocTepiramack y Jogeit
3acHoBylounck Ha AUC, He crocrepiranocs HiSKMX 3MiH y sedkax. Y caMmiiB IIypiB He
CIIOCTEpIranoch KOAHMX eQeKTiB amOpizeHTaHy Ha PyXJIHBICTH CIepMaTo3oigiB y Beix
JOCIiUKYBaHUX 038X (10 300 mr/kr Ha 106y). Hepemuke (<10%) 3HIKEHHS IPOLEHTHOTO BMICTY
MOP(OJIOri4HO HOPMAIBHKUX CIIEPMATO301iB Bif3Havyasocs py 1031 300 Mr/kr/06y, ane He npu
100 mr/kr/nody (y 9 pasis 6inbme kminiunoi ekcrno3uuii npu 10 Mr/no6y). Brue amGpizenTany
Ha JIIOACHKY Y0JIOBIYY (epTHIIBHICT HE BIJOMUIA.

byno moxazano, mo amMOpi3eHTaH € TepaTOreHHWM y IIypiB Ta KPOJHKIB. AHOMANI HHKHBOL
IeNIeny, s3uka Ta/abo migHeOinHs Oynu moMiveHi mpH BHIpoGyBaHHSX ycix 103. Kpim Toro,
JOCTI/DKEHHS. B IIYPiB [OKa3alu 301IbINEHHS YaCTOTH BUSBIEHHS Je(eKTiB MiKILTYHOYKOBOL
IIEPETOPO/IKH, NEPEKTiB MariCTpaIbHUX CYIHWH, aHOMATidl IMTOIONIOHOI 3aM03H Ta THMYcCa,
OKOCTEHIHHs OCHOBHOI KIIMHOTIOMIOHO! KiCTKH Ta BHHHKHEHHs MyITKOBOI apTepil, po3TaimoBaHoi
Ha JIBIH CTOPOHI CEYOBOTO MiXypa 3aMiCTh IPaBoi CTOPOHH. TepaToreHHICTh € M1 103pIOBAaHUM
kiacoBuM edexrom APE.

Beenenns amOpiseHTaHy caMKaM LIypiB Iijl 4ac Mi3HKOI BAariTHOCTI Ta NakTarii CIPUYHHHIIO
HeOaxani Mol y MNOBENIiHII MaTepi, 3MEHINMIO BH)KHBAHHS JMTHHYA TA 3MEHIIHIIO
PENpOAYKTHBHY 3[aTHICTh OTOMCTBA (TIPU CIIOCTEPEKEHH]I HEBEIMKUX S€YOK TIPH PO3THHI) IIpH
3-kpartHii excriosunii AUC npu MakCHMaTbHIN peKOMEHI0BAHIH 1031 [UTs JIFOMHH.

Y MONOuX I0ypiB, SKAM BBOJMIIM aMOPH3EHTaH [IEPOPAIBLHO OJIUH pa3 Ha 100y IpoTsrom 7 -
26, 36, a60 62 - ro /iHs MicIIS TIOJIOTIB, CIIOCTEPIranocs 3HMKEHHS Bark MO3KY (-3% 110 -8%) 6e3
Mopdoori9HuX abo HeHPOOPIEHTOBUX 3MiH ITC/IsL AUXAIBHUX 3BYKiB, armHoe i rimokcii. L
PeaKIii CIoCTepirauch Py eKCIO3MIIAX TPHOIH3HO B 1,8-7 pasis Ginbie mpu 3aCTOCYBaHHI
no3u 10 mr y miteit (Bik Bin 9 no 15 pokiB) aa ocrosi AUC. KitiHidHa 3HAYAMICTE 1IHX
CIIOCTEPEKEHD VIS TiTEeH He 40 KIHI JOCITiKeHA.

6. ®APMAIEBTUYHI XAPAKTEPUCTUKHU
6.1  IlepeJik J0MOMIKHHX PEYOBHH

CepueBuHa TabaeTKH

JlakTo3u MOHOTIIpAT

DAEMACLITIKARC .
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MixkpoxkpucTaaiuHa LeToa03a

Harpiro kpockapmernosa

MarHiro creapat

[1niBKOBa 000/10HKa

[ToiBiHiTOBHI CTUPT (YACTKOBO TiAPOITI30BaAHHI)
Tanmek (E553b)

Hioxcun turany (E171)

Maxkporoi 3350

Jlenutus (coesuii) (E322)

Yeprouuit yapiauit AC (E129)

6.2 HecymicHicTh
He 3actocoByeThes.

6.3 Tepmin npuaaTHocTi
5 pokiB.

6.4 Oco0.uBi 3an00izkHi 3aX01H 010 30epiraHHs
Lle#t mikapchbkuii 3acid He BUMArae crieialbHIX YMOB 30epiranus.

6.5 Twun Ta 3micT ynakoBku

braicrepn 3 [IBX/I1BJIX/amominieBoi GoIbry.

YnaxoBka MicTuTh Omictepu 10x1 abo 30x1 3 mopuisMu TabJIeTOK 3 ILIIBKOBOIO 0O0JIOHKOIO.
He Bci po3MipH yIIaKOBKH MOXYTh IIPOJIaBATHCS.

6.6 OcobmBi 3am00IZKHI 32X0IM MO0 YTHII3ANIT
Hemae 0coOmuBHUX BUMOT A0 yTHII3aIli].

7.  BJIACHHUK PEE€CTPALIMHOI'O NOCBIIYEHHSI
['makcoCmitKusiin (Ipmanais) Jlimites

12 PiBepBoK

Cirtigect biznec Kammnyc

Jy6nin 24

Ipnanais

8. HOMEPM) PEECTPALIIMHOI'O IIOCBITYEHHSI
Bomibpic 5 Mr, TabeTKH, BKPUTI ILUTIBKOBOIO OOOJIOHKOIO
EU/1/08/451/001

EU/1/08/451/002

Bomibpic 10 Mr, TabJIETKH, BKPUTI IIIBKOBOIO 000JIOHKOIO
EU/1/08/451/003

EU/1/08/451/004

9. JIATA IIEPIIOI BUJIAYI PEECTPAIIMHOTO IIOCBIJIYEHHS/IATA
OHOBJIEHHS PEECTPAIIMHOI'O ITOCBIIYEHHSI

Jata nepmoi peectpartii: 21 kBiTHs 2008 p.
Jata octanuporo nonosneHHs: 14 ciunsg 2013 p.
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Jo PeectpaniiiHoro mocsiguenss
No [f8[1FFOS jaty o2

Ne {8/ /7 FO5 Jr2 /e
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Indopmanist mpo 3acrocyBanHs JikapebKkoro 3aco0y, 3aTBepA’KeHa 3TiIHO 3
HOPMATHBHHUMH BUMOTaMH Kpainu 3asiBauka/Bupoduuka abo kpainu, peryasropumii
OpraH sIKOI KePy€Thesl BHCOKHMH CTAHAAPTAMH SIKOCTI, 10 Bi{IOBIAAIOTH CTaHIapTaMm,
pexkomenaoBannm BOO3

Package leaflet: Information for the user

Volibris 5 mg film-coated tablets
Volibris 10 mg film-coated tablets

ambrisentan

Read all of this leaflet carefully before you start taking this medicine because it contains important
information for you.
- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor, pharmacist or nurse.
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.
- If you get any side effects talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. See section 4.

What is in this leaflet:

What Volibris is and what it is used for

What you need to know before you take Volibris
How to take Volibris

Possible side effects

How to store Volibris

Contents of the pack and other information

O A 410N B

1. What Volibris is and what it is used for

Volibris contains the active substance ambrisentan. It belongs to a group of medicines called other
antihypertensives (used to treat high blood pressure).

It is used to treat pulmonary arterial hypertension (PAH) in adults. PAH is high blood pressure in the
blood vessels (the pulmonary arteries) that carry blood from the heart to the lungs. In people with PAH,
these arteries get narrower, so the heart has to work harder to pump blood through them. This causes
people to feel tired, dizzy and short of breath.

Volibris widens the pulmonary arteries, making it easier for the heart to pump blood through them. This
lowers the blood pressure and relieves the Symptoms. :

Volibris may also be used in combination with other medicines used to treg

2 What you need to know before you take Volibris
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Don't take Volibris:

* if you are allergic to ambrisentan, soya, or any of the other ingredients of this medicine (listed in
section 6)

* if you are pregnant, if you are planning to become pregnant, or if you could become
pregnant because you are not using reliable birth control (contraception). Please read the
information under ‘Pregnancy’

 if youare breast feeding. Read the information under ‘Breast-feeding’

* if you have liver disease. Talk to your doctor, who will decide whether this medicine is suitable
for you

* if you have scarring of the lungs, of unknown cause (idiopathic pulmonary fibrosis).

Warnings and precautions
Talk to your doctor before taking this medicine if you have:
e liver problems
e anaemia (a reduced number of red blood cells)
* swelling in the hands, ankles or feet caused by fluid (peripheral oedema)
* lung disease where the veins in the lungs are blocked (pulmonary veno-occlusive disease).

— Your doctor will decide whether Volibris is suitable for you.
You will need regular blood tests

Before you start taking Volibris, and at regular intervals while you’re taking it, your doctor will take
blood tests to check:

e whether you have anaemia
» whether your liver is working properly.

— It is important that you have these regular blood tests for as long as you are taking Volibris.
Signs that your liver may not be working properly include:

loss of appetite

feeling sick (nausea)

being sick (vomiting)

high temperature (fever)

pain in your stomach (abdomen)

yellowing of your skin or the whites of your eyes (jaundice)
dark-coloured urine

itching of your skin.

If you notice any of these signs:
— Tell your doctor immediately.

Children and adolescents
Volibris is not recommended for children and adolescents aged under 18 years as the safety and
effectiveness is not known in this age group.

Other medicines and Volibris
Tell your doctor or pharmacist if you’re taking, have recently taken or might takgwy\ther medicines.
P>

3 \'Kpah,‘
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Your doctor may need to adjust your dose of Volibris if you start taking %
after transplant or to treat psoriasis). '
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If you’re taking rifampicin (an antibiotic used to treat serious infections) your doctor will monitor you
when you first start taking Volibris.

If you’re taking other medicines used to treat PAH (e.g. iloprost, epoprostenol, sildenafil) your doctor
may need to monitor you.

— Tell your doctor or pharmacist if you are laking any of (hese medicines.

Pregnancy
Volibris may harm unborn babies conceived before, during or soon after treatment.

— Ifit is possible you could become pregnant, use a reliable form of birth control (contraception)
while you’re taking Volibris. Talk to your doctor about this.

— Don’t take Volibris if you are pregnant or planning to become pregnant.

— If you become pregnant or think that you may be pregnant while you’re taking Volibris, see your
doctor immediately.

If you are a woman who could become pregnant, your doctor will ask you to take a pregnancy test
before you start taking Volibris and regularly while you are taking this medicine.

Breast-feeding
It is not known if Volibris is transferred to breast milk.

— Don’t breast-feed while you're taking Volibris. Talk to your doctor about this.
Fertility

If you are a man taking Volibris, it is possible that this medicine may lower your sperm count. Talk to
your doctor if you have any questions or concerns about this.

Driving and using machines

Volibris may cause side effects, such as low blood pressure, dizziness, tiredness (see section 4), that may
affect your ability to drive or use machines. The symptoms of your condition can also make you less fit to
drive or use machines.

— Don’t drive or use machines if you’re feeling unwell.

Volibris contains lactose, lecithin (soya), Allura red AC Aluminium Lake (E129) and sodium
Volibris tablets contain small amounts of a sugar called lactose. If you have been told by your doctor that
you have an intolerance to some sugars:

— Contact your doctor before taking Volibris.

Volibris tablets contain lecithin derived from soya. If you are allergic to soya, do not use this medicine
(see section 2 ‘Don’t take Volibris®).

Volibris tablets contain a colouring called Allura red AC Aluminium Lake (E129) which can cause
allergic reactions (see section 4).

‘sodium-free’.

RitH
[ oAPMACLRTIATC \B 3 i .
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Always take this medicine exactly as your doctor or pharmacist has told you to. Check with your
doctor or pharmacist if you’re not sure.

How much Volibris to take

The usual dose of Volibris is one 5 mg tablet, once a day. Your doctor may decide to increase your dose
to 10 mg, once a day.

If you take cyclosporine A, do not take more than one 5 mg tablet of Volibris, once a day.

How to take Volibris

It is best to take your tablet at the same time each day. Swallow the tablet whole, with a glass of water, do
not split, crush or chew the tablet. You can take Volibris with or without food.

Taking out a tablet

These tablets come in special packaging to prevent children removing them.

1. Separate one tablet: tear along the cutting lines to separate one “pocket” from the strip.

If you take more Volibris than you should
If you take too many tablets you may be more likely to have side effects, such as headache, flushing,
dizziness, nausea (feeling sick), or low blood pressure that could cause light-headedness:

— Ask your doctor or pharmacist for advice if you take more tablets than prescribed.

If you forget to take Volibris
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Volibris is a treatment that you will need to keep on taking to control your PAH.
— Don’t stop taking Volibris unless you have agreed this with your doctor.
If you have any further questions on the use of this medicine, ask your doctor or pharmacist.
4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.
Conditions you and your doctor need to look out for:

Allergic reactions

This is a common side effect that may affect up to one in 10 people. You may notice a rash or itching and
swelling (usually of the face, lips, tongue or throat), which may cause difficulty in breathing or
swallowing

Swelling (oedema), especially of the ankles and feet
This is a very common side effect that may affect more than one in 10 people

Heart failure
This is due to the heart not pumping out enough blood, causing shortness of breath, extreme tiredness and
swelling in the ankles and legs. This is a common side effect that may affect up to one in 10 people

Anaemia (reduced number of red blood cells)

This is a blood disorder which can cause tiredness, weakness, shortness of breath, and generally feeling
unwell. Sometimes this requires a blood transfusion. This is a very common side effect that may affect
more than one in 10 people

Hypotension (low blood pressure)
This can cause light-headedness. This is a common side effect that may affect up to one in 10 people

—Tell your doctor straight away if you get these effects or if they happen suddenly after taking
Volibris.

It is important to have regular blood tests, to check for anaemia and that your liver is working
properly. Make sure that you have also read the information in section 2 under ‘You will need regular
blood tests” and “Signs that your liver may not be working properly’.

Other side effects include
Very common side effects:

headache

dizziness

palpitations (fast or irregular heart beats)

worsening shortness of breath shortly after starting Volibris
a runny or blocked nose, congestion or pain in the sinuses
feeling sick (nausea)

diarrhoea s
feeling tired '

In combination with tadalafil (another PAH medicine)
In addition to the above:

* flushing (redness of the skin)

* being sick (vomiting)

CAPWACHIOTIRANC
YXPAIHA®

IaenTndleniifund von




chest pain/discomfort.

Common side effects:

blurry or other changes to vision
fainting

abnormal blood test results for liver function
a runny nose

constipation

pain in your stomach (abdomen)
chest pain or discomfort
flushing (redness of the skin)
being sick (vomiting)

feeling weak

nose bleed

rash

In combination with tadalafil
In addition to the above, except abnormal blood test results for liver function:
ringing in the ears (tinnitus) only when taking the combination treatment.

Uncommon side effects:

liver injury

inflammation of the liver caused by the body’s own defences (autoimmune hepatitis)

In combination with tadalafil

sudden hearing loss.

Reporting of side effects
If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects
not listed in this leaflet. You can also report side effects directly via the national reporting system listed in
Appendix V. By reporting side effects you can help provide more information on the safety of this

medicine.

5.

Keep this medicine out of the sight and reach of children.

How to store Volibris

Do not use this medicine after the expiry date which is stated on the carton and blister after EXP.

The expiry date refers to the last day of that month.

This medicine does not require any special storage conditions.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw
away medicines you no longer use. These measures will help protect the environment.

6.

Contents of the pack and other information

What Volibris contains

The active substance is ambrisentan.
Each film-coated tablet contains 5 or 10 mg.
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The other ingredients are: lactose monohydrate, microcrystalline cellulose, croscarmellose sodium,
magnesium stearate, polyvinyl alcohol, talc (E553b), titanium dioxide (E171), macrogol 3350, lecithin
(soya) (E322) and Allura red AC Aluminium Lake (E129).

What Volibris looks like and contents of the pack

Volibris 5 mg film-coated tablet (tablet) is a pale pink, square, convex tablet engraved with ‘GS’ on one
face and ‘“K2C” on the other.

Volibris 10 mg film-coated tablet (tablet) is a deep pink, oval, convex tablet engraved with ‘GS’ on one
face and ‘KE3’ on the other.

Volibris is supplied as 5 mg and 10 mg film-coated tablets in unit dose blister packs of 10x1 or 30x1
tablets.

Not all pack sizes may be marketed.

Marketing Authorisation Holder
GlaxoSmithKline (Ireland) Limited
12 Riverwalk

Citywest Business Campus

Dublin 24

Ireland

Manufacturer

Aspen Bad Oldesloe GmbH
Industriestrasse 32-36

D-23843 Bad Oldesloe

Germany

or

Glaxo Operations UK Ltd

(trading as GlaxoWellcome Operations)
Harmire Road

Barnard Castle

Co. Durham DL12 8DT

United Kingdom

or

GlaxoSmithKline Trading Services Limited
12 Riverwalk,

Citywest Business Campus

Dublin 24,

Ireland

“TRAXCOCMITKNSAK
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Jlo PeecTpaniifHOro nocBifueHHs
Ne
Ne

BiJ

Ilepexian ykpainchKol0 MOBOI0, ABTEHTHYHICTh SIKOTO IMiITBEPI;KeHA YIIOBHOBAKEHOI0
ocoboro 3asgBHuka (IlBens O.M.),
iH¢opmanii npo 3acTocyBaHHs JiKapcbKOro 3acody, 3aTBep/KEHOT 3TiIHO 3
HOPMAaTHBHHMH BHMOIraMH Kpainu 3assHuka/Bupo0Huka a6o kpainm, perysiropumii
OpraH sIKoi Kepy€eThCsi BACOKMMH CTAHJAPTAMH SIKOCTI, 10 BiNOBII210TH CTaHAapTaM,
pexomenaoBanum BOO3

JlncTok-Braaaum: inpopmanisi Aa nauienTin

Bouibpic S mr Tabd/ieTkn, BKpHTI 06010HK010
Bouiopic 10 mr Tad1eTkH, BKpUTI 06010HK0X0

AmOpizeHTaH

Byne nacka, npounTaiite mio iHcTpyKnilo yBakHo, mepel mpHiioMOM Npenapary, OCKiJIbKH BOHA
MICTHTB BaXK/JIHBY Uil Bac indopmaniro.

- 36epesxiTh ueit BKIaanm. MOXIHBO, BaM [0BEETHCS MPOYUTATH HOTO 11e Pas.

- Akmo y Bac BMHMKHYTH JIOJIaTKOBI NHTaHHs, 3alUTaiiTe Baworo Jikaps, ¢apmaiesTa 4u
MeJcecTpy.

- Hannii npenapat GyJ10 npu3HaYeHO BUKIIOUHO /s Bac. He nepenapaiite #oro iHmmM moasm. Bin
MO’K€ 3aLIKOMTH M, HABITh SKLIO CUMIITOMH XBOPOOH Y HUX Ta Y BAC CIIBMANAIOT.

- lpyn  BusiBnenHi Oyap-aknX mnoGiuHMX e(eKTiB, IPOKOHCYJIBTYHTECS 3 BalIMM JlKapeM,
apmanesTom abo mencectpoio. CrOAM BXOAATH Oyab-Aki MOXUIMBI MoGiuHi edexTH, HaBiTH He
niepepaxoBaHi B JaHid iHCTpykuii. /Ius. Po3nin 4.

3mMicT iHCTpyKIii:

Onuc npenapaty Bonibpic i mokaszanus juist Horo BUKOpUCTaHHSA
o noTpibno 3HaTH, mepi Hix npuiiMatu Bonibpic

I[Tpuiiom npenapary

MoxxuBi nobivHi eektr

ITpapuna 36epiranHs npenapary

BMicT ynakoBku Ta iHuma inpopmaris
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BiH BHKOPHCTOBYETBCS /sl JTiKyBaHHS JlereHeBol apTepianbHoi rineprensii (JIAI) B nopocaux. JIAT - ne
BHCOKWH KPOB'SHHI THCK B KPOBOHOCHHX CYJIHHAX (JIET€HEBHX apTepisx), 0 HeCYTh KPOB Bij cepus 110
nerenb. ¥V mozed 3 JIAT, ui aprepii 3ByyroTbcs, TOMy cepiio Bakye NPALfOBATH M KayaTh KPOB yYepes
HuX. Jlrou, mo cTpakaroTh Ha Lo XBOpoby, Bi4yBalOTh BTOMY, 3aramMoOpOY€eHHs 1 3aULIKY.

Bonibpic poswmproe nerenesi aprepii, THM caMHM HOJIErIIyIOUH CepIIO IPOLIEC MepeKadyBaHHS KPOBi.
Takox 3nmsKye KPOB'THHI THCK 1 3HIMAE CHUMIITOMH.

Bonibpic Moike Takox BUKOPHCTOBYBATHCS B TIOEAHAHHI 3 iHIIMMM JKaMH, IO BHKOPHCTOBYIOTLCA JUIS
nixyBanus JIAT .

2. IIlo moTpiGHo 3HaTH, MEpII HiZK Po3MOYATH NpHiioM npenapaty Boui6pic

ITIporunokaszanns:

. asieprisi Ha AMGpiseHTaH, coro a6o 6yab-fKi iHIIi CKIAJHUKH 1IOTO npenapary (nepepaxoBaHi B
Po3nini 6)

. BariTHiCTH (I1aHOBa YH TaKa, IO HACTANA BHACIIIOK BiACYTHOCTI [PpHIAOMY 3ac00iB KOHTPOJTIO
HapOJUKYBAaHOCTI (KoHTpauenuis)). Byxp nacka, osnaiiomTecs 3 indopmariero B Posini «BariTHicTb,

. rpyaHe BuronyBaunnsi. [Ipounraiire indopmauiro B Posaini «'pyane BUrogyBanHHs»,

. 3aXBOpIOBaHHSA He4iHKH. [[poKoHCYIBTYiiTECH 31 CBOIM JiKapeM, SKHii 3MOKe TOYHO BU3HAYHTH
UM MiIXOMTH BaM JaHWMH Npernapar

. HASIBHICTB JlereHeBHX pyOuiB 3 HEBiOMOIO IIPHYHHOIO BUHHMKHEHHs (11101IaTHYHUM ereHeBHid

$bibpo3).

ITonepenxenns i 3anobiskni 3axoan
IIpokoncynbTy#iTecs 3i cBOIM JlikapeM, TIepII Hi TPAAMATH L JTiKH, AKIIO y Bac:
. 3aXBOPIOBAHHS MEYiHKH

. aHeMmist (3MEHIIEHHS KiTbKOCTI €pPUTPOLIUTIB)
. HAaOPsK YK, LIMKOIOTOK a6o Hir (nepudepuunuii HaGpsK)
. 3aXBOPIOBaHHS JICTCHIB, 3aKyIIOPEHHS JIETEHEBHX BEH (JIErEHEBO-OKITIO31fiHE 3aXBOPIOBAHHS).

— Bami stikap 3mozke TOYHO BH3HAYHTH 4H [1iIXO/MTh BaM Ipenapar.

Bam Heo0xinHo Oyie 31aBatu perynspHi aHanisu KpoBi
Ilepw Hix BM nounere mpuiimatu Boni6pic, i uepes peryJspHi NPOMDKKH 4acy I1iJ yac mpuioMy, Bal
JliKap MPOBOJMUTUME AHATII3H KPOB, MO6 TepeBipHTH:

. HasIBHICTb aHeMil
. 3/I0pOBY poOOTY MeEYiHKH.

— HeobxinnicTs perynspHoi 3naui aHanisy kposi mig yac npuiiomy rnpenapaty BoniGpic.

O3HakH TOrO, U0 Ballla NeYiHKa He TNpaIroe HaJIC)KHUM YUHOM, BKJTFOYAKOTh:

. BTPATy aleTHTY

* HYAOTY

. OmoBaHHA

. BHCOKY TeMIIepaTypy (JIMXOMaHKa)

. 0116 B JKUBOTI

. TOKOBTIHHS LIKipH a60 GiNKiB ouei (3KOBTAHMILS)
. cedy TEMHOTO KOJIbOPY

. cBepODLK LIKipH.

SIKI10 BY OMITHIIN GY/Ib-AKi 3 LIMX O3HAK:
— Heraiino noizomre Jikaps.

SAPMACHIOTIKAZC
YKPAIHA®
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Bonibpic ne pexomenayerbcs s AiTed i miamiTkiB y Biui 1o 18 pokis, ockinbkM Horo Gesneka i
€(peKTHBHICTD y I1iif BIKOBI# rpyIi HEBIZOMI.

CymicnicTs npenapary 3 iHIamn Jikamu

Tosinomte cBoro yikapa abo hapMariesra, KO BK NpUiiMacTe, HEAABHO NMOYATH a60 MOTJIM IPHIMaTH
Oyab-aKi iHII JTiKH.

Bau niikap mMoxke CKOpUIyBaTH 103y MpeMapary, SKIIO BU [IOYHETE NPUAMATH LMKIOCIOPUH A (JIIKH, 0
BHUKOPHUCTOBYIOTBCS MMIC/IA TPaHCIUIAHTAL{T ab0 T IiKyBaHHS TIcopiasy).

Akmo Bu npuiivacte pudaMmimH (aHTHGIOTHK, SKWH BHKOPMCTOBYETHCS JUIS JIIKYyBAaHHA CepHO3ZHHMX
iH(eKwiH), Baw Jlikap HarJIsIaTHMe 32 BaMH I1i] 4ac nepuioro npuiiomy Bomibpicy.

Akmo Bu npuimaete iHm JiKH, SKi BHKOPUCTOBYIOTBCS uis JiikyBanHs JIAD (manpukman, imompocr,

€IONpPOCTEHOJI, CHIIIeHad1), TiKap MOXKe OYaTH JOAATKOBO KOHTPOJIKOBATH IPOLIEC IPHHAOMY TIpenapaTy.
— IloBigomre cBoro Jikaps a6o papmaneBTa, KO BY NpuiiMaeTe Oy1b-gKi 3 LUX JKiB.

Barirnicrs
ITam'sTaiite, Bomibpic Moke 3alIKOAWTH HEMOBJIATAM, SKIIO BU TUIAHYETe 3aBariTHITH 10, MiJ gac abo
HEBJIOB31 IMICJIS JIIKYBaHHS.

— ¥ BUNAAKy, KOJM PH3HK HAaCTaHHs BariTHOCTI MiZ 4Yac MpHMOMy Npenapary BCe 3 BHCOKMH,
06epiThb maniiiny Gopmy KOHTPO.IIO HapoIKYBaHOCTI (KOHTPALENIIiT) Ha Mepio NPUHOMY Mpenapary.
ITpokoHcynbTyiiTecs 31 CBOIM JlikapeM.

— He npuiimaiite Boniopic, sikimo Bu BariTai 200 njanyeTe 3aBariTHiTH.

— SIkmo B 3aBariTHiIM 260 BBakaeTe, M0 MoKeTe OYTH BariTHi T uyac npuiiomMy mpenapary,
HeraiHo 3BepHITHCSI 10 JIiKaps.

SIKImO0 PH3HMK BariTHOCTI BHCOKMIA, BAlI JIiIKap NONPOCHTH BAC MPOHTH TECT HA BATITHICTD, TIEPII HixK
TIOYHHATH NPUAOM Tpenapary i Haajli peryJisipHo - [IOKH BH MIPHAMAETE 1 JIKH.

I'pynne BurogyBanus
Hesinomo, un nepenaersest Bonibpic yepes rpyane Monoko.

— Ilix wac npumiiomy npenapaTy rpyiHe BHIOJ0OBYBaHHsI NPOTHHOKa3aHe. [IpokoHCYNbTYyiTECS 3i
CBOIM JIiKapeM.

PepTHAbHICTH

Axmo Bu vonosik, sxwmii npuiivae BoniGpic, MOXIMBO, I JIKHM MOXYTh 3HH3HTH KUIBKICTH BAIIMX
CIIepMAaTO30i/iB. 3BEPHITBCS 10 CBOTO JIKaps, AKIIO Y Bac € AKi-HeGY/Ib MUTaHHS 260 MOGOIOBAHHS 3 LILOTO
TIPUBOLY.

OcobHBoCTI 3acTOCYBaHHS

Bonibpic moske BukiMKaTH MOGIUHI eeKTH, Taki K HU3BKMH KPOB'SHHI THCK, 3aIaMOPOYEHHS, BTOMA
(muB. Poszin 4), aKi MOKYTh BIUIMHYTH Ha Bally 3JaTHICTH BOAMTH aBTO YH MPAIOBATH 3 MAIIMHHAMH
NPUCTPOsIMU. Taki CHMNITOMHU TaKOK MOXKYTb 3HU3UTH Ballly 3/1aTHICTh BOAWTH YH KEPYBATH MAIIMHHUMH
IPUCTPOSIMH.

— He cizxaﬁTe 3a KepMoO Ta He KepyiflTe MAIIHHHHMH OPHCTPOSAMH, AKIIO BH NOraHO MOYYBA€ETEChH.

SIKWIO y BAC HENMEPEHOCUMICTh JESKHX LIYKDIB:

— 3BepHiTHCA 10 JTiKaps, Nepil HiX npuiiMatu Bonibpic.
Tabnerxu Bonibpic MicTaTh etuTyn, oTpuManuii i3 coi. 3a HasSBHO§
naHu# nipenapart (auB. Po3nin 2 «IIporunokazanus»). Y
YA BHHK BIAAINY
ECTPAUTT
WBEUDL O.M.
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Tabnerku Bonibpic mictars ¢apOy nix nHasowo Alura red AC Aluminium Lake (E129), sxa moxe
BUKJIMKATH ajleprivyxi peakuii (aus. Poznin 4).

Jlixapcekuii 3aci6 BoniGpic MmicTuTh MeHIe 1 Mmook HaTpiio (23 Mr) Ha 103y, TOOTO MPAKTHYHO BiTbHUI
BiJl HATpIfO.

3. Ik npuiiMaTH nDpenapar

3aBkan npmiimMaiiTe 1aHni npenapart 3riaHo penenty. [IpoKOHCYNIBTYHTECS 3 BAlIMM Jlikapem a6o
(bapmaneBTOM, SKIIO BH HE BEBHEHI 1II0JJ0 MPAaBHILHOCTI PHHAOMY.

JlozyBaHHSI npenapary

3Buuaiina no3a Bonibpic craHOBHTH OQHY TabieTKy MO 5 Mr OQHMH pa3 Ha JeHb. Bam Jsiikap Moxe
3611BIMTH 703y 10 10 MI OIHH pa3 Ha JeHb.

SIkio BM npuiiMaeTe IMKJIOCTIOPUH A, He Npuiimaiite Oinbiue oguiel Tabnerku 5 Mr BaniGpicy oaun pas
B JI€Hb.

Ilpuiiom npenapaty

Pexomennyerscs npuiiMaTi TabeTKy B OAMH i TOH e 9ac KOKHOTO JHs. IIpOKOBTHITH TabJeTKy LiJION,
31 CKJIAHKOIO BOJH, HE MOTPIOHO poznamyBaTH, po3apobisTh abo poskoByBaTd Tabnetky. [IpuiimaTn
npernapar MOKHa pa3oM i3 DKEO YU OKpeMo.

IIpaBnabHa po3nakoBKa Ta0JI€TKH Mepel BUKOPHCTAHHAM
L1i TabneTky BUITyCKalOTHCS B CIELia/IbHIH YIIAKOBLI, IO 3aXHIIAE MPernapar Bij J0CTYIy IiTeH .

1. {06 B3siTH OAHY TA0/1ETKY: PO3IPBITH Y3IOBXK JIiHIH, 00 BIJOKPEMHUTH OJHY «KHILEHIO» 3 TAOIETKOKO
BiJl 3arajibHOI TJTACTHHKH.
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2. BiapizkTe 30BHIIIHIN mAapP: TOYHHAIOYH 3 KOJBOPOBOIO KyTa, MiAIHMITh 1 3HIMITh 3aXHCHY TUTIBKY.

PECCTPAULLT
WBEUD O.M.
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Axio BU npuiimaeTe 3aHaATO Garato TabIeTOK, y Bac GiMbul HMOBIpHNM € 1posiB 11001YHMX e(PEeKTiB, TAKHX

SIK TOJIOBHUI O1J1h, IOYEPBOHIHHS, 3aITAMOPOEHHS, Hy10Ta (IOraHe caMOTNOYyTTs ) 60 HU3bKHUIA KPOB'sIHUH
THCK, IO T€XX MOKE BUKJIMKATH 3alIaMOPOYEHHS:

— IlpokoncyabTyiiTecs B CBOro Jikaps 4u papManeBTa, KO BA npHiiMaeTe Oinplie TabneTok, Hi
BKAa3aHO B PELIENTI.

SIkmio BH 3a6y./IH NpUIHATH Ipenapar

Axmo By 3a0yzeTe NPUAHATH IpenapaT, NPOCTO MPUHMITE TaGNETKyY Bilpasy, sk BH 3rajacTe Ipo 1e, a
TIOTIM NPOJOBXKYHTE TPUIOM K 1 paHille.

— He npuiimaiite 1Bi 1031 01HOYACHO, 100 KOMIEHCYBATH 103y, [IPO AKy 3a0yJIid HarepeaoIHi.

He npununsiite npuiiom npenapary 6e3 KoHCYAbTaNlil 3 BAIINM JiKapem
Boibpic - ne nikyBanms, npuiiom sKoro noTpiéHo MpoaOBKyBaTH s KOHTpouo JIAT.
— He npununsiite npuiimari Boi6pic 6e3 Bitoma Bamoro nikapsi.

Ao y Bac € Gy/b-siki 10aTKOBI NMTaHHA 3 NPHBOILY BUKOPHUCTAHHS LIMX JIKIB, IIPOKOHCYJIBTYHTECS B
CcBOTrO Jiikaps abo apmaresra.

4. MozxauBi nobiuni peakmii

K 1 Bel JiKapebki 3aco0, 1iek TiKapehKHif 3aci6 Moyke BUK/IMKATH MOGIUHI PEaKIIii y AeSKHX MALEHTIB.
IToGiuni peakuii npo sKi BH 1 Bl JIiKap MOBMHHI 3aBXIU MaM’ ITATH:

Aueprivuni peakuii
Lle 3aranbhuit no6iuHmit edexT, sIkKif Modke TPOSBUTHCS B oaHOro 3 10 nauienTis. B MoskeTe MOMITHTH

BHCHII, CBEPODK 1 NPUITyXJTicTh (sK MpaBuio o6iuyds, ry6, s3uka abo ropia), sKi MOKYTh BHKIHKATH
3aTpy/IHEHE JUXaHHS a00 KOBTaHHS

Habpsik (Habpsixu), 0c061HMBO roMisIoK i cTon
Lle my>xe nommpenuii noGiuHui edekT, AKMi Moe NPOSBUTHCS B ogHoro 3 10 naiienTis.

Ilepe6oi B poGoTi cepus
Ie BinOyBaeTbes yepes Te, 110 ceplie He BUKadye A0CTATHLO KPOBi, BUKITMKAIOUH 3a/IHIIKY, CHJIBHY BTOMY

i HaGpsK B MMKOMOTKAX i Horax. Lle 3aranbhuit mo6iunmit edext, KM Moske MPOSIBUTUCS B 0gHOTO 3 10
TMalie€HTIB.

AHeMisl (3MeHIIeHHs! KiJIbKOCTi epHTPOLHTIB)
Lle posnan cucteMu KPOBOTBOPEHHSI, IKE MOYKE BUKITMKATH BTOMY, CIIaGKiCTh, 3a[IMIIKY 1 3arajibHe MoraHe

camono4dyTrs. [Hozi HeOOXiNHMM B TaKHX BHIIA[KaX € epeauBaHHs Kposi. Le myxe MOIIMPEHUH NOOIYHMIMA
eeKT, IKUH MOXKe IPOSBHTHCA B 04HOT0 3 10 MarieHTis.

I'inoTonisi (AM3bKHIiI KPOB'IHMIE THCK)

Lle mMoOke TpUBECTH [0 NepeJHENPUTOMHOTO cTaHy. lle saranbhmii moGiuHuit edeKT, SKHH Moxe
NPOSBUTUCA B 0aHOTO 3 10 mamieHTiB.

— Heraiino nosigomre Jikaps, AKIIO y Bac CHOCTEPIrarOThes Taki CHMITOMH [0, a6o panToBo
NpOSBILIIOTHCA Micas npuiioMy Bomnibpicy.

neyinky. IlepekomnaiiTecs, 0 BH TaK0X NPOYHTAIH indopm:
Ppery/isapHoi 31a4i aHami3y KpoBi» i «O3HaKM HeNpaBUIBHOT POGOTH

Inmi nobivuni peaxuii
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Haiinomupenimi no6iyni peaknii:

* FOJIOBHUH O1J1b

* 3aMaMOpOYEHHS

* cepuebuTTA (1UBHAKE a00 HeperysipHe cepLeOHTTS)

* T105Ba 3aAMIUKH He3a0apoM TTiCJIs IPUHOMY TIpernapaTy

* 3a0UTHH YK XJTIONAIOYHH Hic, 3aKynopeHHs abo Gib B cCHHycax
* Hy/IOTa

* niapes

* [IOYYTTsl BTOMH

Y noexnanni 3 Taganadizom (inmuii Jikapebkuii 3aci6 s dikysanns JIAT)
JonaTkoBo /10 3a3Ha4YEHNX BHILE MOOIYHMX peaKlii:

* [I0YEPBOHIHHSA (IIOYEPBOHIHHS LIKipH)

* roraHe caMmomnouyTts (6;1r0BoTa)

* BUCHII

* 611 B rpysx / guckomopr.

3araabHi no6iuni peakmii:

* noripieHHs 30py ab0 pO3MUTHIA 30pOBHI KOHTYD
* BTpaTa CBIiZOMOCTI

* aHOMaJIbHI pe3yIbTAaTH aHaJIi3y KPOBI 1010 QYHKLIT MeyiHKu
* HEXKHTh

* 3amnop

* OLIb Y JKHMBOTI

* Oub y rpyasx abo guckomdopr

* NOYEPBOHIHHS LIKipH

* moraHe camMonoyyTTs (OroBOTa)

* crabkicThb

* HOCOBa KpOBOTEYa

* BUCHIIH

Y noexnanni 3 Taganadisom
Ha fonatok 10 Buiie3asHa4eHOro, KpiM aHOMaJIbHUX Pe3yJIbTaTiB aHali3y KpoBi 010 (yHKLIT IeYiHKH:
* I3BiH y ByXax (minnimyc) TilIbKH TIPH IPOBeNeHHI KOMGiHOBAHOTO J1iKYBaHHSL.

Hespuuni nobiuni peaxmii:
* YPaKEHHS NEYiHKH
* 3aTalleHHs NeYiHKHM, BHKIMKaHE BJIaCHe 3aXKHCHOI (BYHKLI€I OpranisMy (ayToiMyHHHi renatyr)

¥ noeananni 3 Taganadisom
* panToBa BTpaTa CIyXy.

IoBizoMuTH Npo MOGiYHi peakuii

Axmo y Bac cmocTepiraiotees Oyap-ski MoGidHI peakiii, MPOKOHCYIBTYHTeCS 3i CBOIM JKapem,
¢apmanerTom abo mexcectporo. Le cTocyeTses 6y)1},-;u<y1x MOJKJIUBUX H06i‘{HI/IX peaxuii, He 3a3HaYeHUX
B I[OMY .TIHC-TKy- 3 SERMQeeNe/THRO Yepes
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30epiraiiTe npenapar B HeAOCTYIIHOMY JUIS JIiTel MicLii.

He Bukopucrosyiite iioro micis 3akiHueHHS TepMiHY NMPHIATHOCTI, KMl BKasaHWH Ha YIaKoBILI Ta
Gaicrepi micas EXP.

Jlara 3aKiH4eHHs TepMiHy /il BIIHOCHTBCA 10 OCTAHHBOTO [HS BKA3aHOTO MiCSILLd.

Lleii npenapar He BAMarac 0cOGIMBHX YMOB 36epiraHus.

He puxunaiite Gyab-sxi nikn yepes cTiuni Bogm aGo noGyTosi Binxoamn. [TonpociTs Bamoro dpapmauesta
BUKUHYTH TIpenapar, SKUO BH HOro Oinblle He BUKOPUCTOBYETE. TaKMM YHMHOM, BH JIOTIOMOJKETE
3aXMCTHTH HABKOJIUIIIHE CEPEOBUIILE.

6. BmicT ynakoBku Ta inma indopmanis

IIpenapar Boai6pic

AKTHBHOIO PEYOBHHOIO € AMOpizeHTaH.

Koxna Tabnerka BkpuTa 06010HKOIO i MicTUTS 5 260 10 Mr.

[HImMMY iHTpeNieHTaMK € MOHOTIAPAT NaKTO3M, MIKpPOKPHCTANiYHA LEJTI0I103a, HaTpil KpocKapMesiosa,
cTeapaT MarHio, NOJiBiHiIOBHH crupT, Tansk (E553b), niokena turany (E171), makporon 3350, seuutus
(cost) (E322) i Allura red AC Aluminium Lake (E129).

3oBHIIHIN B Npenapary i BMiCT ynakoBKH

Bonibpic Tabnetku 5 wmr, Bkputi 0GosnoHKoOO (Tpemapar) SBISE coGOIO 6J1110-pOKEBY, KBaJpaTHY,
ABOOIYKITy TabJeTKy, 3 rpaBipyBanHsM «GS» Ha oaHii cTopoHi, a «K2C» - Ha {HLIii.

Boni6pic Tabnerkn 10 mr, BKpuTi 060J0OHKOI (Hperapar) SBISE COBOIO TEMHO-POXKEBY, OBaJIbHY,
ABOOIYKIY TabneTKy, 3 rpaBipyBanHsaM «GS» Ha oaniit cToponi, a «KE3» - Ha iHuiiii.

Bonibpic Burmyckaerses y popmi TabneTok, BKPUTHX 060I0HKO0 110 5 Mr i 10 Mr B OmiCTepHHUX yIaKoBKax
3 OIMHUYHOKO 103010 10x1 a6o 30x1 TabneTk.

He Bei Tvnu ynakoBku MOXYTE OyJIH y TIPOAaxy.

Baacuuk peecrpauniiinoro nocsiguenns
I'nakcoCwmitKusiin (Ipnanais) Jlimiten

12 PiBepBok

Cirieect biznec Kammnyc

Jly6nin 24

Ipnannais

BupoboHuku

Acnen bag Onpneciio I'm6X
Ingycrpimrpacce 32-36,
J1-23843 bax Onpnecio
Himeyuynna

abo

['nmakco Onepeiimnnc FOK Jlimiten

(y Toprisii sk I'makcoBesikom Onepeiimnc)
Xapwmip Poyn

Bapnapa Kacti

Ko.lropxem, DL12 8DT,

Benuka bpuranis

-
BHUK BIAAIRY

EECTPAULT
PUJBEub 0.M.

Koniqa BipHa
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[nakcoCmitKsiitn Tpeitainr Cepsicuc Jlimiten

12 PiBepBox

Citiect biznec Kammyc
Hy6nin 24

Ipnanis
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